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TEST REPORT CERTIFICATION

Applicant :  TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer : TP-LINK TECHNOLOGIES CO., LTD.
EUT Description : N600 Wireless Dual Band Gigabit Access Point
FCCID : TE7EAP220

(A) MODEL NO. : EAP220

(B) SERIAL NO. : N/A

(C) Power Supply DC 12V

(D) TEST VOLTAGE : DC 12V From Adapter Input AC 120V/60Hz
Tested for comply with:
FCC Rules and Regulations Part 15 Subpart E: 2014
Test procedure used:
KDB789033D02 v01: KDB644545D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.13 ~ 15, 2015 Report of date: Apr.09, 2015

Prepared by : /éf‘/N Tﬁgﬁ ___Reviewed by :

S 6 As'é’ﬁls_fajﬁ_“__:%@ ML GRa) H Sunny Lu / Assi stant Manager
CALD Y ' i‘
"-*-5}:._“ ¥ Audix Technology (Shenzhen) Co., Lid

EMC # & & &8 %

Stamp only for EMC Dept. Report

s > & N i
Approved & Authorized Signer : ; lgnaturew_" !

David Jin / Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.407 PASS
6dB&26Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(g) PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : N600 Wireless Dual Band Gigabit Access Point
Model Number : EAP220

FCCID : TETEAP220

Radio : IEEE802.11 a/b/g/n;

Operation Frequency : IEEE 802.11a: 5180MHz—5240MHz;5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;
5180MHz—5240MHz,5745MHz—5825MHz
IEEE802.11nHT40: 2422MHz—2452MHz;
5190MHz—5230MHz,5755MHz—5795MHz

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
- IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

Modulation
Technology

Antenna  Assembly > ) oo Type: Omni ; Gain: 4dBi

Gain

Applicant : TP-LINK TECHNOLOGIES CO., LTD.
Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Manufacturer : TP-LINK TECHNOLOGIES CO., LTD.
Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Power Adapter : Manufacture :TP-LINK;M/N: T120150-2B1

W p Data Cable:Unshieled,Undetachable,1.5m
Date of Test > Mar.13 ~ 15, 2015
Date of Receipt : Mar.10, 2015

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode nearly (nearly
100% duty cycle), and select test channel, wireless mode and data rate.

This device has two antennas, and those two antennas can transmit simultaneously in 11ac/n

Mode.

Tested mode, channel, and data rate information :

data rate Frequenc

Mode (Mpbs)(see Note) Channel (l\(}IHz) ’
6 Low :CH36 5180
6 Middle: CH40 5200
6 High: CH48 5240
IEEE 802.11a 6 Low :CH149 5745
6 Middle: CH157 5785
6 High: CH165 5825
MCS0 Low :CH36 5180
MCS0 Middle: CH40 5200
MCS0 High: CH48 5240
IEEE 802.11nHT20 MCS0 Low :CH149 5745
MCS0 Middle: CH157 5785
MCS0 High: CH165 5825
MCS0 Low :CH38 5190
MCS0 High: CH46 5230
IEEE 802.11nHT40 MCS0 Low :CHI51 5755
MCS0 High: CH159 5795

Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.
2. This is 2T2R device, test comply with the Requirement of KDB662911.
3. IEEE802.11a use CDD and 11n use MIMO mode during the test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079
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2.3.Tested Supporting System Details
No.| Description | ACS No. |Manufacturer| Model | Serial Number | Approved type
MFCC DoC

N/A ACER Z0W N/A

MBSMI ID:R41108

1.| Notebook [Power Cord: Unshielded, Detachable, 1.8m

Power Adapter: Manufacturer: Lite-On, M/N: PA-1900-32
Data Cable: Shielded, Undetectable, 4.0m(Bond one ferrite core)

2. | LAN Cable |Shielded, Detachable, 2.0m

2.4.Block Diagram of Test Setup

Load

LAN Cable
i Notebook i EUT
| Adapter i
| l i Adapter
i AC Mains | AC Mains

(EUT: N600 Wireless Dual Band Gigabit Access Point)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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2.5. Test Facility

Site Description

Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Dec.20, 2017

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: May. 14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in No. 1 Conduction

Uncertainty for Conduction emission test

3.1 dB(150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.3 dB(30~200MHz, Polarize: H)
3.3 dB(30~200MHz, Polarize: V)
3.5 dB(200M~1GHz, Polarize: H)
3.4 dB(200M~1GHz, Polarize: V)

3m chamber (1GHz-18GHz)

Uncertainty for Radiation Emission test in

5.0 dB(1~6GHz, Distance: 3m)
5.0 dB(6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test 3.6dB
Uncertainty for‘ anductlon Spurious 20 dB
emission test

Uncertainty for Output power test 0.8dB
Uncertainty for Power density test 2.0dB

Uncertainty for Frequency range test 7x10™
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %

Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item Equipment Manufacturer | Model No. Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,14| 1 Year
2. Test Receiver Rohde & Schwarz| ESHS10 838693/001 |[Oct.29,14 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Oct.29,14| 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 Apr.28,14 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,14| 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,14| 1 Year
7. RF Cable Hubersuhner RG58 0100.6954.20# | Oct.29,14 1Year
8. Coaxial Switch Anritsu MP59B 6200298346 |Apr.28,14| 1 Year
0. Pulse Limiter Rohde & Schwarz| ESH3-Z2 101838 Oct.29,14 1 Year
10. Test Software AUDIX E3 6.2009-6-3(n) N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m|
=~
LISN LISN v
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.N600 Wireless Dual Band Gigabit Access Point (EUT)

Model Number : EAP220
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.and the measure use QP Detector

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079



AUDIX )

ECC ID:TE7EAP220
U-NI1 5180-5240MHz Band:

AUDIX Technology (Shenzhen) Co., Ltd.
pade3

Data: 4 File: E:2014 Report DataiT\TP-LINKIACS 1401818-RF.EME (6) Data: 3 File: E:2014 Report DatalTiTP-LINKIACS14Q1818-RF.EMG (6)
a0 Level {dBu\v) Date: 2015-03-16 %0 Lewvel (dBu\) Date: 2015-03-16
FCCPART 15C FCCPART15C
FCC PART 15 C {AVG) FCC PART 15 C (AVG)
40 40
Vi 2 5 1 2 5 10 20 30 V15 2 5 1 2 5 10 20 3
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
Site no 114 Conduction Data Mo 14 gite no :1# Conduction Data No 13
Dis./Aint. iEE 2014 ESHZ-Z5 LINE Dis./hnt. H 2014 ESHZ-Z5 NEUTRAL
Limit fFCC PART 15 C Limit :FCC PART 15 C
Env./Ins. 3.1%C/50% Engineer tNick Huang Env./Ins. 3.1%C/50% Engineer tNick_Huang
EOT iNE00 Wireless Dual Band Gigabit EUT :N600 Wireless Dual Band Gigsbit
Aecess Point M/N:EAP2Z0 Apeess Point M/N:EAPZZO
Power Rating :DC 12V Frow Ldapter Input LC 120V/60Hz Power Rating :DC 12V From Adapter Input AC 120¥/60Hz
Test Mode :Tx Mode Test Mode :Tx Mode
LISN Cable Emission LIZN Cable Emission
Mo Freqg Factor Loss Reading Lewvel Limits Margin Remark Mo Freg Factor Loss Reading Level Limits Margin Remark
(MHz) (clB) (dB) (dBuV) (clBuW) (clBuW) (dB) (MHz) (clB) (clB) (clBuW) (dBuV) (dBuV) (clB)
1 0.19344 0.13 9.90 35.24 45.27 63.89 13.62 QP 1 0.159z4z 0.13 9.50 36.48 46.51 £3.93 17.42 QF
2 D0.25615 0.13 9.90 32.89 42,92 61.56 13.64 QP Z2 0.25615 0.13 9.50 33.81 43 .54 61.56 1i7.72 QF
3 0.319399 0.13 9.90 30.44 40.47 59.71 19.24 QP 3 0.31999 0.15 9.50 30.54 40. 89 59.71 15.82 QF
4 0.38315 0.63 9.90 27.52 38.05 58.21 20.186 Qr 4 0.51550 0.16 9.50 27.18 7.2z S56.00 1g.78 QF
5 0.77519 0.15 9.91 31.74 41.80 56.00 14.z0 QP 5 0.77519 0.18 9.91 31.15 41.22 56.00 14.78 QF
6 0.8383z 0.15 9.91 30.65 40.71 56.00 15.z28 Qr 6 0.8393Z2 o.17 9.91 30.386 40, 43 S56.00 15.56 QF
Remarks: 1.Emission Lewel=LISN Factor+Cable Loss(Include 10dB pulse limit) Remwmarks: 1.Emission Level=LISN Factor+Cable Loss(Include 10dE pulse limit)
+Reading. +Reading.
2.If the average limit is met when useing a quasi-peak detector. 2.If the average limit is met when useing a quasi-peak detector.
the EUT shall be deemed to meet hoth limits and measurement the EUT shall be deemed to weet both limits and measurement
with sverage detector is unnecessary. with average detector 1s unnecessary.
Data: 5 File: E:2014 Report DataiT\TP-LINKIACS 1401818-RF.EME (6) ata: 6 File: E:2014 Report Data'TiTP-LINKACS 14Q1818-RF.EMG (6)
a0 Level (dBuY) Date: 2015-03-16 Lewel (dBuMy Date: 2015-03-16
80
FCCPART 15C FCC PART 15 C
i FCC PART 15 C (AVG) FCC PART 15 C (AVG)
40 a0 ! |
0 0
A5 2 k] 1 2 5 10 20 3 A5 2 5 1 2 5 10 20 3
N Frequen MHz
Trace: (Discrete) uency | ) Trace: (Discretej Frequency (MHz)
Fite no :1# Conduction Data Mo :5 Site no :1# Condustion Data Ho 6
Di=./Ant. HuAd 2014 ESHzZ-Z5 LINE Dis./Ant. H 2014 ESHZ-Z5 NEUTRAL
Limirt tFCC PART 15 C Limit :FCC PART 15 C
Env./Ins. $23.1%C/50% Engineer :Mick Huang Env./Ins. 123.1%C/50% Enginser :Nick Huang
EUT iN600 Wireless Dual Band Gigabit EUT :NE0D Wireless Dual Band Gigabit
Aecess Point M/N:EAP2Z0 Azcess Point  M/N:EAPZZ0
Fower Rating :DC 12V From Adapter Input AC 120W/60Hz Power Rating :DC 12V From idapter Input AC 120¥/60H=
Test MNode :Tx Mode Test Mode :Tx Mode
LISN Cable Emission LISH Cable Emission
o Freq Factor Loss Reading Level Limits Margin PRemark Mo Freg Factor Loss Reading Level Limits Margin Remark
(MHz) (dEB) [dE] {dBuv) (dBuv) (dBuv) [dE] [MHz) (dE) (dE] (dBUY) {dBuv) {dBuv) (dB)
1 0.19344 0.13 9.90 35.30 45.33 63.89 13.56 QP 1 0.193434 0.13 9.90 36.52 46.55 £3.589 17.34 QF
2 0.25345 0.13 9.90 3z2.87 4z .90 61.64 15.74 QP Z2 0.25615 0.13 9.50 33.69 43.72 61.56 17.84 QF
3 0.315939 0.13 9.90 30.46 40. 483 59.71 19.:z2 Qr 3 0.31999 0.15 9.50 30.62 40. 67 59.71 19.04 QF
4 0.33724 0.69 9.90 27.38 37.97 58.1z2 20.15 QF 4 0.51550 0.18 9.50 27.34 37.40 56.00 18.60 QF
5 0.77519 0.15 9.91 31.84 41.90 56.00 14.10 QP 5 0.77519 0.16 9.91 30.83 40.50 56.00 15.10 QF
6 0.8383z 0.15 9.91 31.25 41.31 56.00 14.63 Qr 6 0.8393Z2 o.17 2.591 30.32 40,40 56.00 15.60 QF
Remarks: 1.Ewission Level=LIZMN Factor+Cable Loss(Include 10dB pulse limit) Rewarks: l.Emission Level=LISN Factor+Cable Loss(Include 10dB pulse limit)

+Reading. +Reading.

2.If the average limit is met when useing a guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

2.If the sverage limit is wet when useing a gquasi-peak detector.
the EUT shall be deemed to mweet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30 MHz ~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. | Serial No. | Last Cal. [Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov. 23,14 1 Year

2. | EMI Spectrum Agilent E4407B |MY41440292| Apr. 28,14 1 Year

3. | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 |Apr.28,14| 1 Year

4. Amplifier HP 8447D | 2648A04738 | Apr. 28,14| 1 Year

5. | Bilog Antenna TESEQ CBL6112D 35375 Jun. 18,14 1 Year

6. | RF Cable MIYAZAKI  |CFD400-NL| > %‘;Tber Apr.28,14| 1 Year

7. |Coaxial Switch Anritsu MP59B | 6200313662 | Apr. 28,14 1 Year

4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. | Last Cal. |Cal. Interval
1 |Spectrum Analyzer Agilent E4446A US44300459 | Apr. 28,14| 1 Year
2 Horn Antenna ETS 3115 9510-4580 |[Jun. 06, 14 1 Year
3 Amplifier Agilent 8449B 3008A02495 | Apr. 28,14| 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 | 77977/6 | Apr.28,14| 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 | 28616/2 |Apr.28,14| 1 Year
6 Horn Antenna ETS 3116 00060089 | Sep.20, 14 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

»
»

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| | PC System

Receiver

For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
A

AMP | [Spectrum Analyzer| [ PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz. Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(nV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

4.4.EUT Configuration on Test

The configurations of EUT are listed in Section 3.4.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by

Section 4.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the

maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency
bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.
All other emission comply with 15.407 (b)(1) requirements.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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U-NI1 5180-5240MHz Band:
Frequency: 30MHz~1GHz

Data: 3
Lewvel (dBuV/m)

File: E:2014 Report Data\T\TP-LINK\ACS 140 1818-RF.EM6 (6)

80

Date: 2014-02-10

80

1
Level {dBuVim)

E:2014 Report DataT\TP-LINKIACS14Q1818-RF.EM6 (6)
Date: 2014-02-10

FCC PART 15 C (3M)

FCC PART 15 C {3M)

40
039 224, 118, 612 806. 1000 O35 224. 118, 612, 806, 1000
Frequency (MHz) Frequency {MHz)
Fite no. 3m Cheamber Data no. H] Fite no. 3m Chamber Data no. ]
Dis. / Ant. 3ra 2014 CBL6112D 35375 int. pol. HORTZONTAL Dis. / Ant. 3m 2014 CBL6112D 35375 Ant. pol. VERTICAL
Limit FCC PART 15 © (3HM) Limit FCC PART 15 C (3HM)
Env. / Ins. 26.7%C/48% Engineer Even_Deng Env. / Ins. 26.7%C/49% Engineer Even_Deng
EUT NE00 Wireless Dual Band Gigsbit Access EUT HN600 Wireless Dual Band Gigabit Access
Point M/N:EAPZOO Point M/N:EAP200
Power rating : DC 12V From Adaprer Input AC 120W/60Hz Fower rating DC 12V From hdapter Input AC 120W/60H=z
Test Mode Tx Mode Test Mode Tx Mode
int. Cable Enission Ant, Cable Emission
Wa. Freq. Factor Loss Reading Level Linits Margin  Remark Ho. Fredq. Factor Lass Reading Lewel Limirs Margin  Remark
(MHz ) (dB/m) (dB) (dBuV)  (dBu¥/m) (dBu¥/m) (dB} (MHz) {dB /) (dB) {(dBu¥)  (dBuV/m) (dBuV/m) [dB)
1 3z2.91 13.18 0,83 9.47 28.26 40.00 11.74 ar 1 34.85 16.93 0.65 10.13 27.71 40.00 1z.29 or
z 73.65 6.90 0,96 21.87 29.73 40.00 10.27 ar 2 63.80 6.54 0.93 19.31 26.78 40.00 13.22 or
3 192.96 9.85 1.80 19.57 3l.52 43.50 11.98 ar 3 131.02 9.75 1.79 13.92 30.48 43.50 13.04 or
4 267.65 13.63 2.15 15.48 3l.26 4g.00 14.74 qr 4 251.16 13.06 2.08 13.72 28.88 48.00 17.14 or
5 427.70 17.19 2.93 10.50 30.62 4g.00 15.38 qr 5 390.84 18.23 2.76 11.40 30.39 48.00 15.61 or
g 569,32 19.19 3.57 9.65 32.41 4g.00 13.59 qr & 585.44 19.11 .55 5.62 28.28 48.00 17.72 or
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The ewission lewvels that are 20dB below the official 2. The emission levels that are 20dB helow the official
limit are not reported. limit are not reported.
File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 2 +12015 ReportTITP-LINKIACS 1401818 5G Band1-20 150228.EM6 (72)
Date: 2015-03-12 120 Level (dBuV/m) Date: 2015-03-12
1
FCft PART 15C PAEK FCH PART 15C PAEK
60 60
CC PART 15C AV CC PART 15C AV
MM ek st
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency {(MHz) Frequency (MHz)
Fite no. i dm Chaxber Dats na. @ 1 Fite no. i dmw Chamber Data no. & 2
Dis. / int. 3m 2014 3115 9607-4877 int. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PLEK Limit FCC PART 15C PAEE
Env. / Ins. 23%C/54% Env. / Ins. 23%C/59%
Engineer Black Engineer Elack
EUT Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit Aecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating DC 12V From Adapter Input AC 120V/60Hz Power rating DC 12V From Adapter Input AC 120V/80Hz
Test NMode g02.11a S5150MHz Test Hode 802.11a S5150MHz
Ane. Cable LHP Emission Ant. Cahle AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dB) (MHz) (dE/m)  (dE) (dEB) (dBuv) (dBuV/m) {dEuv/m) (dB
1 3453.370 31.19 7.14 34.89 45.80 49.24 54.00 4.78 Average 1 5180.000 33.73 §.95 34.45 §7.00 95.23 74.00 -21.23 Peak
2 3453.370 31.19 7.14 34.89 47.87 51.31 74.00 22.89 Peak
3 5180.000 33.73 5.85 34.45 88.15 106.35 74.00 -32.38 Peak Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
Z. The emission levels that are 20dB below the official

limit are nat renarted

—lwp Factor
The emission levels that are Z0dE helow the official
limit are not reported.
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Data: 7
Lewvel (dBuVim)

: F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

Date: 2015-02-28

Data: 8

Level (dBuV/m)
120

212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

Date: 2015-02-28

120
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
° 6000 28400, 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chanber Data no. =: 7 Site no. 3m Chamber Data no. : 8
Dis. / int. 3m 2014 3115 9607-4877 int. pol. VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PLEK Limit : FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer Black Engineer Elack
EUT Ne00 Wireless Dual Band Gigabit Aocess EUT : N600 Wireless Dual Band Gigabit hecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating DC 12V From hdapter Input AC 120V/60Hz Power rating DC 12V From hdapter Input AC 120V/80Hz
Test NMode g02.11a S5150MHz Test Hode 802.11a S5150MHz
Ant., Cable ANP Emizsion
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (4B} (dBuv) (dBuV/m) {dBuV/m) (dE)
1 10380.000 38.24 12.6% 35.18 34.47 50.17 54.00 3.83 Average
2 10360.000 38.24 12.6% 35.18 47.51 63.21 74.00 10.79 Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the cfficial
liwit are not reported.
Data: 9 Fil 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 10 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
120Level((IBu m) Date: 2015-02-28 ULweI((IHuVm) Date: 2015-02-28
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 9 Fite no. 3m Cheamber Data no. 1o
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. HORIZOMTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. 23FC/54% Env. / Ins. 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11a S5180MHz Test Mode 802.11a S5150MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 10380.000 35.24 12.64 35.18 37.08 52.786 54.00 1.24 Ahverage
2 10360.000 35.24 12.64 35.18 51.82 67.52 74.00 6.48 FPeak

Remarks: 1.

Emis=sion Level= intenna Factor + Cable Loss + Reading

—lmp Factor

The emission levels that are Z0dE below the official

limit are not reported.
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Data: 11 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 12 212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Lewvel (dBuVim) Date: 2015-03-12 Level (dBuV/m) Date: 2015-03-12
120 120
1
FC{l PART 15C PAEK FC{l PART| 15C PAEK
60 60
ICC PART 15C AV CC PART 15C AV
° 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chember Data no. : 11 Site no. : 3w Chamber Data no. : 12
Dis. / int. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : HORIZONTAL
Limit : FCC PLRT 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit hecess EUT : N600 Wireless Dual Band Gigabit hecess

Point M/M:EAP220

Point M/W:EAFZ20
Power rating : DC 12V From hdapter Input AC 120V/&0Hz

Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz

Test NMode : 802.11a S5z200MHz Test Hode : B02.11a SZ00MHz
ant. Cahle ANP Emission Ant., Cable ANP Emizsion
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBuV) (dBuV/m) (dBuv/m) (4B} (MHz) (dB/w)  (dB) (4B} (dBuv) (dBuV/m) {dBuV/m) (dB
1 5z00.000 3377 §.97 34.45 g7.85 96.14 74.00 -22.14 Peak 1 3486.700 31.22 T.16 34.89 47.08 50.57 54.00 3.43 Average
2 3466.700 31.22 T.16 34.89 50.74 54.23 74.00 19.77 Peak

5z200.000 33.77 8.97 34.45 101.18 109.47 74.00 -=35.47 Peak

w

Rewarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—lmp Factor
Z. The emission levels that are 20dB below the official

Timit are mat renarted

Data: 13 Fil 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 14 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
Level {dBuVim) Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. @ 13 Fite no. : 3m Chamber Data no. 114
Dis. / Ant. i 3 2014 3115 9607-4877 Anc. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PLEK Limit : FCC PART 15C PAER
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11a 5200MHz Test Mode : 802.11s 5200MHz
int. Cable ANP Emission
Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 10400.000 38.26 12.66 35.186 37.24 53.00 54.00 1.00 Average
2 10400.000 38.26 12.66 35.186 50.42 66.18 74.00 7.82 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission levels that are 20dE helow the official
limit are not reported.
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Data: 15 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 16 212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
120 Lewvel (dBuVim) Date: 2015-02-28 120 Level (dBuV/m) Date: 2015-02-28
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
° 6000 28400, 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chember Data no. : 15 Site no. 3m Chamber Data no. : 16
Dis. / int. : 3m 2014 3115 9607-4877 int. pol. VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit : FCC PLRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit hecess EUT : N600 Wireless Dual Band Gigabit hecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz Power rating DC 12V From hdapter Input AC 120V/80Hz
Test NMode : 802.11a S5z200MHz Test Hode : B02.11a SZ00MHz
Ant., Cable ANP Emizsion
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (4B} (dBuv) (dBuV/m) {dBuV/m) (dB
1 10400.000 38.26 12.66 35.18 34.08 49.82 54.00 4.18 Average
2 10400.000 38.26 12.66 35.18 47.07 62.83 74.00 11.17 Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the cfficial
liwit are not reported.
Data: 17 Fil 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 18 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
Level {dBuVim) Date: 2015-03-12 Level (dBuV/m) Date: 2015-03-12
120 120
FCCIPART 15C PAEK IPART| 15C PAEK
60 60
4 R{IC PART 15C AV RfC PART 15C AV
WMWMM L.Ww | RO S

D

o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. @ 17 Fite no. : 3m Chamber Data no. : 18
Dis. / Ant. i 3 2014 3115 9607-4877 Anc. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11a 5240MHz Test Mode 802.11a 5240MHz
Ant. Cahle Anp Emission int. Cable ANP Emission
No. Fredq. Factor Loss  factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz) (dB/mj  (dB) (dB) (dBuV) (dBUV /] [dBuv/m) (dB} (MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) {dB
1 3493.533 31.28 7.15 34.89 46.83 50.41 54.00 3.59 Lverage 1 5240.000 33.84 8.0z 34.45 56.64 95.05 74.00 -21.05 Peak
2 3493.533 31.28 7.15 34.89 50.49 54.07 74.00 15.83 Peak
3 5z40.000 33.84 9.02 34.45 95.74 107.15 74.00 -33.15 Peak Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

Z. The emission levels that are 20dB helow the official
limit are not reported.

Remwarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission levels that are 20dB below the official

Timir are war vennreed

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 24

212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

Data: 23 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
120 Level {dBuVim) Date: 2015-02-28 120 Level (dBuV/m) Date: 2015-02-28
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
° 6000 28400, 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chanber Data no. =@ 23 Site no. 3m Chamber Data no. @ 24
Dis. / int. 3m 2014 3115 9607-4877 int. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. HORIZOMTAL
Limit FCC PART 15C PLEK Limit : FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer Black Engineer Elack
EUT Ne00 Wireless Dual Band Gigabit Aocess EUT : N600 Wireless Dual Band Gigabit hecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating DC 12V From hdapter Input AC 120V/60Hz Power rating DC 12V From hdapter Input AC 120V/80Hz
Test NMode g02.11a SZ40MHz Test Hode 802.11a S5240MHz
Ant., Cable ANP Emizsion
No Freq. Factor Loss factor Reading Level Limits Margin Remark
iMHz] (dB/m) (dB] (dB) (dBuv) {dBuV/m) {dBuV/ ) idB)
1 10480.000 38.29 1z2.70 35.13 36.85 52.51 54.00 1.49 Average
2 10480.000 38.29 1z2.70 35.13 s0.z20 66.08 74.00 7.94  Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the cfficial
liwit are not reported.
Data: 25 Fil 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 26 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
120Level((IBu m) Date: 2015-02-28 ULweI((IHuVm) Date: 2015-02-28
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 25 Fite no. 3m Cheamber Data no. 26
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. VERTICLL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. 23FC/54% Env. / Ins. 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11a 5240MHz Test Mode 802.11a 5240MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 10480.000 358.25% 1z2.70 35.13 34.05 49.91 54.00 4.09 Average
2 10480.000 358.25% 1z2.70 35.13 46.48 62.34 74.00 11.66 Peak

Remarks:

1.

Emis=sion Level= intenna Factor + Cable Loss + Reading

—lmp Factor

The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079
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IEEE 802.11nHT20

Data: 27 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 28 : F:12015 Report TITP-LINKIACS 1401818 5G Band1-20 150228.EM6 (72)
Lewvel (dBuVim) Date: 2015-03-12 Level (dBuV/m) Date: 2015-03-12
120 120
3
1
FCft PART| 15C PAEK FCH PART! 15C PAEK
60 60
CC PART 15C AV CC PART 15C AV
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. 27 Site no. : 3m Chamber Data no. 28
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : HORIZONTAL
Limit FCC PART 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. D 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigahit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode : 802.11n HTZO 5150MHz Test Hode : 502.11n HTZ0 S5150MHz
Ane. Cable LHP Emission Ant. Cahle AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
(MHz) (dE/m)  (dB) (dE] {dBuv) {dBuV/m) [dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 5180.000 33.73 5.85 34.45 87.27 85.50 74.00 -21.50 Peak 1 3453.370 31.15 7.14 34.8%9 46.04 49.48 54.00 4.52 Average
2 3453.370 31.19 .14 34.89 49.38 5z.82 74.00 21.18 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading 3 5180.000 33.73 8.95 34.45 100.33 108.58 74.00 -34.56 Peak
—imp Factor
2. The emission levels that are Z0dE below the official Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission levels that are 20dB below the official

Tiwir ave war vanarrad

limit are not reported.

Data: 33 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 34 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band1-20 150228.EM6 (72)
Date: 2015-02-28 120 Level (dBuV/m) Date: 2015-02-28
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. i dm Chaxber Dats na. i 33 Fite no. i dmw Chamber Data no. @ 34
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : HORIZONTAL
Limit FCC PART 15C PLEK Limit : FCC PART 15C FPAEE
Env. / Ins. 23%C/54% Env. / Ins. 1 23%C/54%
Engineer Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit Aecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 120V/6&0Hz Power rating : DC 12V From idapter Input AC 120V/&0Hz
Test NMode : 802.11n HTZO 5150MHz Test Hode : 502.11n HTZ0 S5150MHz
Ant. Cahle AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dEB) (dBuv) (dBuV/m) {dEuv/m) (dEB)
1 10380.000 38.24 12.6% 35.18 36.88 52.58 54.00 1.42 Average
2 10360.000 38.24 12.6% 35.18 53.18 658.86 74.00 5.14 Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the cfficial
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:TE7EAP220 page 4-11

212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

Data: 35 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 36
Level {dBuVim) Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. : 35 Fite no. : 3m Chamber Data no. 36
Dis. / Ant. i 3 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access

Point M/M:EAPZZO

Point M/MN:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz

Power rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode : 802.11n HT20 5180MHz Test Mode : 802.11n HT20 S5180MHz
int. Cable ANP Emission
Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 10380.000 35.24 12.64 35.18 34.58 50.28 54.00 3.72  hverage
2 10360.000 35.24 12.64 35.18 47.986 63.66 74.00 10.34 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission lewvels that are 2Z0dE below the official
limit are not reported.
Data: 37 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 38 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band1-20 150228.EM6 (72)
Date: 2015-03-12 120 Level (dBuV/m) Date: 2015-03-12
FC{l PART 15C PAEK FC{l PART| 15C PAEK
60 60
CC PART 15C AV CC PART 15C AV
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chawber Data no. @ 37 Site no. : 3m Chamber Data no. : 38
Dis. / int. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. D 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigahit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode : 802.11n HTZO 5Z00MHz Test Hode : B02.11ln HTZ0 S5ZO00MHz
Ane. Cable LHP Emission Ant. Cahle AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
(MHz) (dE/m)  (dB) (dE] {dBuv) {dBuV/m) [dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB) (dBuv) (dBuV/m) (dBuv/m) (dE
1 5200.000 33.77 5.97 34.45 88.86 87.17 74.00 -23.17 Peak 1 3466.450 31.22 7.186 34.8%9 45.71 49.20 54.00 4.80 Average
2 3466.450 31.22 T.16 34.89 45.13 51.82 74.00 22.38 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading 3 5200.000 33.77 8.97 34.45 99.81 108.10 74.00 -34.10 Peak
—imp Factor
2. The emission levels that are Z0dE below the official Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission levels that are 20dB below the official

Tiwir ave war vanarrad

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 39 File: 112015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 40 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
Level {dBi Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 39 Fite no. 3m Cheamber Data no. 40
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. HORIZOMTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. 23FC/54% Env. / Ins. 23%C/54%
Engineer Black Enginser Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HT20 5200MHz Test Mode 802.11n HT20 S5200MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 10400.000 38.26 12.66 35.186 36.62 52.38 54.00 1.62 hverage
2 10400.000 38.26 12.66 35.186 50.98 66.74 74.00 7.26 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission lewvels that are 2Z0dE below the official
limit are not reported.
Data: 41 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 42 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band1-20 150228.EM6 (72)
Lewvel (dBuVim) Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK FCC PART| 15C PAEK
z
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. @ 41 Site no. 3m Chamber Data no. 4z
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEEK
Env. / Ins. 23¥C/54% Env. / Ins. 23%C/59%
Engineer Black Engineer Black
EUT : N60O Wireless Dual Band Gigahit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode §02.11n HTZO0 5Z00MHz Test Hode 802.11n HTZ0 S5ZO00MHz
Ant. Cahle AMP Emission
No Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
iMHz] (dE/m) (dE] (dE) (dBuv) (dBuV/m) {dBuV/r) idE)
1 10400.000 38.26 12.66 35.186 34.01 49.77 54.00 4.23 Average
2 10400.000 38.26 12.66 35.18 45.08 63.82 74.00 10.18 Peak

Remarks: 1.

Ewission Level= intenna Factor + Cable Loss + Reading
~lmp Factor

The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

Data: 43 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 44
Level {dBuVim) Date: 2015-03-12 Level (dBuV/m) Date: 2015-03-12
120 120
3
FCCIPARTI 15C PAEK FCCIPART 15C PAEK
60 60
C PART 15C AV HIC PART 15C AV
RPN e et g
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 43 Fite no. 3m Cheamber Data no. 144
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. 23%C/54%
Engineer : Black Enginser Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HT20 5240MHz Test Mode 802.11n HT20 5240MHz
Ant. Cahle Anp Emission int. Cable ANP Emission
No. Fredq. Factor Loss  factor Reading Level Limits Margin Remark o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz) (dB/mj  (dB) (dB) (dBuV) (dBUV /] [dBuv/m) (dB} (MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) {dB
1 3453.458 31.28 7.15 34.89 46.03 45.61 54.00 4.39 Lverage 1 5240.000 33.84 8.0z 34.45 57.96 96.37 74.00 -22.37 Peak
2 34593.458 31.28 7.15 34.89 45.07 52.65 74.00 21.35 Peak
3 5z40.000 33.84 9.02 34.45 100.14 108.55 74.00 -34.55 Peak Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading 2. The emission lewels that are 20dB below the cfficial
—imp Factor limit are not reported.
2. The emission levels that are Z0dE below the official
Timir are nar vennreed
Data: 49 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 50 +12015 ReportTITP-LINKIACS 1401818 5G Band1-20 150228.EM6 (72)
Date: 2015-02-28 120 Level (dBuV/m) Date: 2015-02-28
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chexber Datas no. : 49 Site no. 3w Charber Data no. 50
Dis. / int. 3m 2014 3115 9607-4877 int. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. HORIZOMTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEEK
Env. / Ins. 23¥C/54% Env. / Ins. 23%C/59%
Engineer Black Engineer Black
EUT NgO0O Wireless Dual Band Gigabit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode §02.11n HTZO 5Z40MHz Test Hode 802.11n HTZ0 5Z40MHz
Ant. Cahle AMP Emission
No Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
iMHz] (dE/m) (dE] (dE) (dBuv) (dBuV/m) {dBuV/r) idE)
1 10480.000 358.25% 1z2.70 35.13 36.860 52.486 54.00 1.54 Ahverage
2 10480.000 38.29 1z2.70 35.13 50.31 66,17 74.00 7.83 Peak

Remarks: 1.

Ewission Level= intenna Factor + Cable Loss + Reading
~lmp Factor

The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079
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Data: 52

212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

IEEE 802.11nHT40

Data: 51 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Level {dBuVim) Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. @ 51 Fite no. 3m Cheamber Data no. : 52
Dis. / Ant. 3 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HT20 5240MHz Test Mode 802.11n HT20 5240MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 10480.000 358.25% 1z2.70 35.13 34.00 49.86 54.00 4.14 Average
2 10480.000 358.25% 1z2.70 35.13 46.94 62.80 74.00 11.20 Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor

The emission levels that are 20dE helow the official
limit are not reported.

—inp Factor
The emission levels that are Z0dBE below the official

limit are nat renarted

Data: 53 File: F:2015 ReportiTiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 54 File: F:12015 Report TITP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
Level {dBu Date: 2015-03-12 Level (dBu Date: 2015-03-12
120 120
1
Falfl PART 15C PAEK FClI PART| 15C PAEK
60
60 PART 15C AV CC PART 15C AV
° 1000 2000, 3000. 4000. 5000, 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. : 53 Fite no. 3m Cheamber Data no. 1 54
Dis. / Ant. 3m 2014 3115 9607-4877 ant. pol. : HORIZOMTAL Dis. / Ant. 3m 2014 3115 S607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAREE
Env. / Ins. 1 23%C/54% Env. / Ins. 23%C/54%
Engineer : Black Engineer Elack
EUT i N600 Wireless Dual Band Gigahit Access EUT : N600 Wireless Dual Band Gigabit Aecess
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From hdapter Input AC 120V/&0Hz
Test Mode 802.11n HT40 S5190MH=z Test Mode 802.11n HT40 S5180MHz
Ane. Cable LHP Emission int. Cable ANP Emission
HNo. Freg. Factor Loss factor Reading Level Limits Margin Remark Mo Fregq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) idE) (dE] (dEuv) (dBuV/m) (dBuV/m) (dE) iMHz] (dBE/m) (dB] (dB) (dBuv) (dBu¥V/m) (dBuV/m) (dB}
1 3463.410 31.21 7.18 34.89 45.16 48. 64 54.00 5.36 Lverage 1 5180.000 33.73 §.95 34.45 §5.47 93.70 74.00 -19.70 Peak
2 3463.410 3i.z1 7.18 34.89 48.51 51.99 74.00 zz.01 Peak
3 5180.000 33.73 §.95 34.45 98.53 106.76 74.00 -32.76 Peak Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading 2. The emission lewels that are 20dB below the cfficial

limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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DC 12V From Adapter Input AC 120V/60H=z
802.11n HT40 S5190MH=z

Power rating
Test Mode

Fover rating

DC 12V From Adapter Input AC 120V/60Hz

Data: 59 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 60 212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
120 Lewvel (dBuVim) Date: 2015-02-28 120 Level (dBuV/m) Date: 2015-02-28
FCC PART 15C PAEK FCC PART| 15C PAEK
7
60 60
FCC PART 15C AV
° 6000 28400, 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chanber Data no. : 59 Site no. 3m Chamber Data no. : 60
Dis. / int. 3m 2014 3115 9607-4877 int. pol. VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PLEK Limit FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer Black Engineer Elack
EUT Ne00 Wireless Dual Band Gigabit Aocess EUT : N600 Wireless Dual Band Gigabit hecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating DC 12V From hdapter Input AC 120V/60Hz Power rating DC 12V From hdapter Input AC 120V/80Hz
Test NMode §02.11n HT40 5190MHz Test Hode 802.11n HT40 S5190MHz
Ant., Cable ANP Emizsion
No Freq. Factor Loss factor Reading Level Limits Margin Remark
iMHz] (dB/m) (dB] (dB) (dBuv) {dBuV/m) {dBuV/ ) idB)
1 10380.000 38.25 1z.65 35.17 33.81 49.54 54.00 4.48 Average
2 10380.000 38.25 1z.65 35.17 47. 84 63.37 74.00 10.63 Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the cfficial
liwit are not reported.
Data: 61 Fil 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 62 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
120Level((IBu imjy Date: 2015-02-28 ULweI((IHuVm) Date: 2015-02-28
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. 1 61 Fite no. 3m Cheamber Data no. : B2
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. HORIZOMTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. 23FC/54% Env. / Ins. 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO

Test Hode 50z.11n HT40 5190MHz
int. Cable  AMP Emission
No Freq. Factor Loss  factor Reading Level  Limits Margin Remark
(HHz) (dB/w]  (dB) (dB) (dBuv)  (dBuV/m) (dBuV/m)  (dB
1 10380.000 38.25 12.65  35.17 36.50 52.23 54.00 1.77 hverage
z 10380.000 38.25 12.65  35.17 45.70 65.43 74.00 §.57 Peak

Remarks: 1.

Emis=sion Level= intenna Factor + Cable Loss + Reading

—lmp Factor

The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 64 212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6

{72)

Data: 63 : F:2015 ReportTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Lewvel (dBuVim) Date: 2015-03-12 Level (dBuV/m) Date: 2015-03-12
120 120
3
1
FCYPART 15C PAEK FCQPART 15C PAEK
60 60
C PART 15C AV l C PART 15C AV
° 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chanber Data no. =@ 63 Site no. 3m Chamber Data no. : 64
Dis. / int. 3m 2014 3115 9607-4877 int. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PLEK Limit FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer Black Engineer Elack
EUT Ne00 Wireless Dual Band Gigabit Aocess EUT : N600 Wireless Dual Band Gigabit hecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating DC 12V From hdapter Input AC 120V/60Hz Power rating DC 12V From hdapter Input AC 120V/80Hz
Test NMode §02.11n HT40 5Z30MHz Test Hode 802.11n HT40 5Z30MHz
ant. Cahle ANP Emission Ant., Cable ANP Emizsion
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBuV) (dBuV/m) (dBuv/m) (4B} (MHz) (dB/w)  (dB) (4B} (dBuv) (dBuV/m) {dBuV/m) (dE)
1 3488.580 31.z27 7.18 34.89 45.93 49.49 54.00 4.51 Average 1 5z30.000 33.82 9.01 34.45 §6.39 94.77 74.00 -z20.77 Peak
2 3488.580 31.z27 7.18 34.89 45.95 52.51 74.00 21.49 Peak
3 5230.000 33.82 9.01 34.45 897.43 105.81 74.00 -31.81 Peak Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—lwp Factor
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading 2. The emission lewvels that are 2Z0dE below the official
—imp Factor limit are not reported.
2. The emission levels that are 20dB below the official
Timit are nat renarted
Data: 69 Fil 112015 Report'TiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 70 212015 Report' T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Lewvel {dBu/ Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK PART| 15C PAEK
2z
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. =) Fite no. 3m Cheamber Data no. H )
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. HORIZOMTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. 23FC/54% Env. / Ins. 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HT40 5230MHz Test Mode 802.11n HT40 5230MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) (dB)
1 10480.000 35.28 12.69 35.14 36.48 52.31 54.00 1.68 hverage
2 10460.000 35.28 12.69 35.14 48.51 64.34 74.00 9.66 Peak

Remarks: 1.
—lmp Factor

2. The emission levels that are Z0dE below the official

limit are not reported.

Emis=sion Level= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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Data: 71 File: 112015 ReportiTITP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 72 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band1-20150228.EM6 (72)
Lewvel {dBi Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
° 6000 28400, 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chanber Data no. : 71 Site no. 3m Chamber Data no. =@ 72
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PLEK Limit : FCC PART 15C PAEE
Env. / Ins. : 23%C/54% Env. / Ins. @ 237%C/54%
Engineer Black Engineer Elack
EUT : N600 Wireless Dual Band Gigabit hecess EUT : N600 Wireless Dual Band Gigabit hecess
Foint M/W:EAFZ20 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz Power rating : DC 12V From hdapter Input AC 120V/&0Hz
Test NMode §02.11n HT40 5Z30MHz Test Hode 802.11n HT40 5Z30MHz
Ant., Cable ANP Emizsion
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (4B} (dBuv) (dBuV/m) {dBuV/m) (dE)
1 10480.000 38.28 1z2.869 35.14 33,44 49.27 54.00 4.73  Average
2 10460.000 38.28 1z2.869 35.14 46.07 61.90 74.00 12.10 Peak

U-NI1 5745-5825MHz Band:
Frequency: 30MHz~1GHz

Data: 6
Lewvel (dBuV/m)
a0

File: E:2014 Report Data\T'TP-LINKIACS 140 1818-RF.EM6 (6)
Date: 2014-02-10

Remarks: 1.

Data: 5
Level {dBuVim)
80

Emizzion Lewel= intenna Factor + Cable Loss + Reading
—imp Factor

The emission lewvels that are 20dB below the official
liwit are not reported.

File: E:2014 Report DataiT\TP-LINKIACS1401818-RF.EMG (6}
Date: 2014-02-10

o

FCC PART 15 C (3M)

o

FCC PART 15 C (3M)

o

30 612. 1000 30 224. 418. 612, 806. 1000
Frequency (MHz) Frequency {MHz)
Fite no. 3m Cheamber Data no. H Fite no. 3m Chamber Data no. : 5
Dis. / Ant. @ 3w 2014 CBLG6112D 35375 Ant, pol. i HORIZOMTAL Dis. / Ant. : 3m 2014 CBLG112D 35375 Ant. pol. i VERTICAL
Limit FCC PART 15 C (3HM) Limit FCC PART 15 C (3M)
Env. / Ins. 26.7%C/49% Engineer Ewven_Deng Env. / Ins. 26.7%C/40% Engineer Even_Deng
EUT : NE00 Wireless Dual Band Gigasbit Locess EUT : N600 Wireless Dual Band Gigabit hecess
Point M/N:EAPZOO Point M/N:EAP200
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode Tx Mode Test Mode Tx Mode
Ant. Cable Emission Ant. Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin = Remark Ho.  Freq. Factor Loss Reading Lewel Limits Margin = Remark
(MHz ) (dE/m) 1dB) (dBu¥)  (dBu¥/m) (dEu¥/m] (dB) (MHz) (dB/m) (dE) (dBu¥)  [dBu¥/m) (dBu¥/m) (dB)
1 44, 55 10.85 0,73 15.08 26.66 40.00 13.34 b3 1 53.10 6.64 0.85 13.68 27.18 40.00 1z.62 QF
z 170.65 10.07 1.87 19.31 3l.05 43.50 1z.45 ar 2 73.65 6.90 0.98 19.87 27.73 40.00 1z.27 or
3 192.96 9.85 1.80 18.87 28.52 43.50 14.98 qr 3 148.34 11.38 1.53 18.21 3l.12 43.50 12.38 or
4 335.55 l4.81 2.48 11.44 28.73 4g.00 17.27 qr 4 427.70 17.19 2.93 8.50 28.62 48.00 17.38 or
5 574.17 19.28 3.59 768 30.55 45.00 15.45 Qe 5 532.46 18.45 3.39 8.40 30.24 45.00 15.76 or
3 £33.34 19.87 3.85 5.40 29.12 45.00 15.88 Qe & 587.38 19.15 3.58 8.90 31.61 48.00 14.39 o
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official Z. The emission levels that are Z0dE kelow the official

limit are not reported.

limir are not reported.
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Frequency: 1GHz~18GHz
IEEE 802.11a

2015 Report T'TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)

Data: 1 File: 112015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 2
120 Level (dBu/ Date: 2015-03-13 Date: 2015-03-13
FCC PART 15C RAEK PART| 15C fAFK
80 FCC PART 13C AV &0 FCC PART 13 AV
Lbﬁﬂ Lwwmwh“wﬂﬂwvw-AMnxmw~””N“”**m hiad!

oot PR M

0 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chember Data no. : 1 Fite no. : 3m Chamber Data no. : 2
Dis. / Ant. : 3m 2014 3115 (4580} int. pol. : HORIZOMTAL Dis. / Ant. : 3m 2014 3115 (4580) Lnt. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit : FCC PART 15C FAEE
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigasbit iccess EUT : M60O Uireless Dual Band Gigshit Access
Point M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz Pover rating : DC 12V From idapter Input AC 120V/&0Hz
Test Mode : 802.11a 5745MHz Test Mode : B0Z.11a 5745MHz
int. Cable  ANP Emizsion Ant. Csble  ANP Emizsion
Nao. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (cE) (dEuv) (dBuV /1] (dBuV/m) (4B} (MHz) (dB/m)  (dE) (4B} (dBuY) (ABuV/m) (dBuv/ 1) (dB)
1 3829.930 32.19  7.54 35.70 48.30 52.33 54.00 1.67 Average 1 3830.080 %2.19 7.54 35.70 45.05 49.08 54.00 4.92  iverage
z  3829.930 3z.18  7.54 35.70 51.72 55.75 74,00 16.25 FPeak z  3830.080 32.19  7.54  35.70 48,94 52.97 74.00 21.03 FPeak
3 5745.000 34,10 9.55 35.70 85.30 106.25 74,00 -32.25 Feak 3 5745.000 34.10 8.55 35.70 90.66 96.61 74.00 -Z4.61 Peak
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
-imp Factor —lwp Factor
2. The emission levels that are 20dB helow the official 2. The emission levels that are 20dE helow the official

limit are nat renarted Timit are mat renarted

112015 Report'TiTP-LINKIACS 14011818 5G Band4-20150228.EM6 (72) Data: 8 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)
Level (dBuV/m) Date: 2015-02-28

Data: 7 File:
Level {dBuVim) Date: 2015-02-28

120

FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. 7 Fite no. : 3m Chamber Data no. 1 8
Dis. / Ant. i 3 2014 3115 9607-4877 Anc. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PLEK Limit : FCC PART 15C PAER
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11a 5745MHz Test Mode : 802.11s 5745MHz
int. Cable ANP Emission
Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 11450.000 35.99 13.285 34.75 35.15 52.87 54.00 1.33 Ahverage
2 11480.000 35.99 13.285 34.75 47.786 65.28 74.00 §.72 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission levels that are 20dE helow the official
limit are not reported.
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Date: 2015-03-13

Level (dBuV/m)

Data: 9 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 10 212015 Report' T'TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBuVim) Date: 2015-02-28 Level (dBuV/m) Date: 2015-02-28
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 9 Fite no. 3m Cheamber Data no. 1o
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. VERTICLL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11a S5745MHz Test Mode 802.11a 5745MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 11450.000 35.99 13.285 34.75 33.51 51.03 54.00 2.97 hverage
2 11480.000 35.99 13.285 34.75 46.07 63.59 74.00 10.41 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission lewvels that are 2Z0dE below the official
limit are not reported.
Data: 11 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 12 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band4-20 150228.EM6 (72)

Date: 2015-03-13

Timir are war vennreed

120
3
3
FCC PART 1 ELEK PART| 15C PAEK
60 60
FCC PART 15} AV FCC PART 15|
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. @ 11 Site no. 3m Chamber Data no. 1z
Dis. / int. 3m 2014 3115 (4580) int. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEEK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/59%
Engineer Black Engineer Black
EUT NgO0O Wireless Dual Band Gigabit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode g02.11a S755MHz Test Hode 802.11a S7S5MHz
Ane. Cable LHP Emission Ant. Cahle AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
(MHz) (dE/m)  (dB) (dE] {dBuv) {dBuV/m) [dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 3B855.8%6 32.25 7.57 35.70 46.61 50.73 54.00 3.27 Lverage 1 3855.920 32.25 7.57 35.70 44.62 45.74 54.00 5.26 Average
2 3855.898 3z2.25 7.57 35.70 45.45 52.57 74.00 21.43 Peak 2 3855.9zZ0 32.25 .57 35.70 47.49 51.81 74.00 22.32 Peak
3 5785.000 34.11 9.59 35.70 99.16 107.16 74.00 -33.16 Peak 3 5785.000 34.11 9.59 35.70 91.08 99.08 74.00 -25.06 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dB below the official 2. The emission lewels that are 20dB below the cfficial

Tiwir ave war vanarrad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 13 File: 112015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 14 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)
Level {dBi Date: 2015-03-01 Level (dBuV/m) Date: 2015-03-01
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60

FCC PART 15C AV

o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. @ 13 Fite no. : 3m Chamber Data no. 114
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : HORIZONTAL
Limit FCC PALRT 15C PAEK Limit : FCC PART 15C PAER
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11a 5785MHz Test Mode : 802.11s S5755MHz
int. Cable ANP Emission
Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) {dB
1 11570.000 39.03 13.32 34.76 34.66 52.25 54.00 1.75 Ahverage
2 11570.000 39.03 13.32 34.76 46.73 64,32 74.00 9.68 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission lewvels that are 2Z0dE below the official
limit are not reported.
Data: 15 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 16 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band4-20 150228.EM6 (72)
Lewvel (dBuVim) Date: 2015-03-01 Level (dBuV/m) Date: 2015-03-01
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
Z
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. : 15 Site no. : 3m Chamber Data no. 116
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. 23¥C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigahit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode g02.11a S755MHz Test Hode : B0Z.1la S7S5MHz
Ant. Cahle AMP Emission
No. Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
iMHz] (dE/m) (dE] (dE) (dBuv) (dBuV/m) {dBuV/r) idE)
1 11570.000 39.03 13.32 34.76 34.28 51.87 54.00 2.13  Average
2 11s570.000 39.03 13.32 34.78 46.43 64.02 74.00 9.98 Peak

Remarks: 1. Emission Level= Intenna Factor + Cable Loss + Reading
~lmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
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212015 Report' T'TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)

Data: 18

Data: 17 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBuVim) Date: 2015-03-13 Level (dBuV/m) Date: 2015-03-13
120 120
3
FCC PART15C PHEK FCC PART 15C PHFK
60 60
FCC PART 15G|AV FCC PART 15C{AV
»mnAJAﬁnmNAAﬁmAzmwuJ*M««Jmupwwnawwxwvrwmm¢m4APAnmmLAWWWAWWA~M~uw$uwwu4nk)w*w““iﬂwwf# s WhhwﬂkmﬂhwvﬂdkwhAﬁwﬁAﬁFMA%Jm”“’N#WMWVUWMA—MNNAMhA
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. @ 17 Fite no. 3m Cheamber Data no. : 18
Dis. / Ant. 3 2014 3115 (4580) Anc. pol. VERTICLL Dis. / Ant. 3m 2014 3115 (4580] Ant. pol. HORIZOMTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11a S5825MHz Test Mode 802.11s 5B25MHz
Ant. Cahle Anp Emission int. Cable ANP Emission
No. Fredq. Factor Loss  factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz) (dB/mj  (dB) (dB) (dBuV) (dBUV /] [dBuv/m) (dB} (MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) {dB
1 38B80.550 32.31 7.558 35.70 44.69 48.89 54.00 5.11 Average 1 3880.254 32.31 7.59 35.70 47.74 51.94 54.00 2.06 Average
2 38B80.550 32.31 7.558 35.70 47.53 51.73 74.00 22.27 Peak 2 3880.254 32.31 7.59 35.70 51.54 55.74 74.00 15.26 Peak
3 5B25.000 34.13 9.863 35.70 §9.90 97.96 74.00 -23.96 Peak 3 58zZ5.000 34.13 9.863 35.70 99.37 107.43 74.00 -33.43 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission lewvels that are 2Z0dE below the official
Timir are nar vennreed Tiwir mva nar eenarrad
Data: 23 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 24 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band4-20 150228.EM6 (72)
Date: 2015-03-01 120 Level (dBuV/m) Date: 2015-03-01
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. 23 Site no. 3m Chamber Data no. 24
Dis. / int. 3m 2014 3115 9607-4877 int. pol. HORIZCNTAL Dis. / Ant. 3m 2014 3115 9607-4877 int. pol. HORIZOMTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEEK
Env. / Ins. 23¥C/54% Env. / Ins. 23%C/59%
Engineer Black Engineer Black
EUT NgO0O Wireless Dual Band Gigabit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode g02.11a S82Z5MHz Test Hode 802.11la S5BZ5MHz
Ant. Cahle AMP Emission
No Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
iMHz] (dE/m) (dE] (dE) (dBuv) (dBuV/m) {dBuV/r) idE)
1 11650.000 39.06 13.37 34.78 35.23 52.88 54.00 1.12  hverage
2 11g50.000 39.06 13.37 34.78 47.09 64,74 74.00 9.28 Peak

Ewission Level= intenna Factor + Cable Loss + Reading
~lmp Factor

2. The emission levels that are 20dB helow the official
limit are not reported.

Remarks: 1.
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IEEE 802.11nHT20

Data: 25 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 26 212015 Report' T'TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBuVim) Date: 2015-03-01 Level (dBuV/m) Date: 2015-03-01
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2z
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 25 Fite no. 3m Cheamber Data no. 26
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. VERTICLL Dis. / Ant. 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating DC 12V From Adapter Input AC 120V/60Hz Fower rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11a S5825MHz Test Mode 802.11s 5B25MHz
int. Cable ANP Emission
o Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz] (dB/m) (dB) (dB) (dBuW) (dBuV/ 1) (dBuV/ra) (dE}
1 11650.000 39.06 13.37 34.78 33.5%9 51.24 54.00 2.76  hverage
2 11650.000 39.06 13.37 34.78 46.45 64,10 74.00 9.590 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission lewvels that are 2Z0dE below the official

limit are not reported.

File: F:12015 Report TITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)

The emission levels that are Z0dB below the official

limit are nat renarted

Data: 27 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
120 Level {dBu! Date: 2015-03-13 Date: 2015-03-13
3
3
FCC PART 15C PAEK FCC PART| 15C JAFK
60 60
C AV FCC PART 14 AV
0 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site nao. 3m Chamber Data no. : 27 Site no. 3m Chamber Data no. 28
Dis. / int. 3m 2014 3115 (4580} int. pol. : VERTICAL Dis. / Ent. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Elack Engineer Black
EUT N600 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit Access
Point M/M:EAP220 Point M/M:EAPZ20
Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz Power rating : DC 12V From idapter Input AC 120V/&0Hz
Test Mode 802.11n HT20 5745MHz Test Mode 602.11n HT20 5745MHz
int. Cable  AMP Emission Ant. Cable  ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dB) (dBuv) (dBuV/m) [dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB) (dBuv) (aBuV/m) (dBuV/ ) (dEB}
1 3830.155 32.19  7.54 35.70 44.85 48.88 54.00 5.12 Average 1 $830.517 32.19  7.54 35.70 48.82 50.85 54.00 3.15 Aiverage
z 3830.155 3z.19  7.54 35.70 48.24 5z.27 74.00  21.73 Peak z 3830.517 3z.19  7.54 35.70 50.36 54.39 74.00 19.61 Peak
3 5745.000 34,10 9.55 35.70 85.35 26,30 74,00 -22.30 Feak 3 5745.000 34.10 2.55 35.70 96,18 104.13 74,00 -30.13 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewission Level= intenna Factor + Cable Loss + Reading
—imp Factor —lmp Factor
2. The emission levels that are 20dE belov the official

limit are nat renarted

Audix Technology (Shenzhen) Co., Ltd.
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Lewvel (dBuVim)

Date: 2015-03-02

Level (dBuVim)
20

Data: 33 112015 Report'TiTP-LINKIACS 14011818 5G Band4-20150228.EM6 (72) Data: 34 File: F:12015 Report TITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBi Date: 2015-03-02 Level (dBu Date: 2015-03-02
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. @ 33 Fite no. 3m Chewhber Data no. 34
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3ra 2014 3115 9607-4877 Ant. pol. HORIZONTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. : 23FC/E4% Env. / Ins. : Z3FC/E54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZ20
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Power rating DC 12V From hdapter Input AC 120V/60Hz
Test Mode 802.11n HT20 5745MHz Test Mode 802.11n HT20 5745MHz
int. Cable ANP Emission
No Fred. Factor Loss factor Reading Level  Limits Margin Rewark
(MHz) (dB/1a) (dB) (dB) (dBul) (ABuV/ ) (dBuV/ra) (dB)
1 11450.000 38.98 13.28 34.75 35.31 52.83 54.00 1.17  hverage
2 11450.000 38.98 13.28 34.75 47.75 65.27 74.00 8.73 Peak
Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.
Data: 35 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 36 File: F:12015 ReportTITP-LINK'ACS 1401818 5G Band4-20150228.EM6 (72)

Date: 2015-03-02

120

FCC PART 15C PAEK

FCC PART| 15C PAEK

Z
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. : 35 Site no. 3m Charwber Data no. 36
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. im 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Black Engineer Black
EUT : N60O Wireless Dual Band Gigahit Access EOT : N600 Wireless Dual Band Gigabit Akecess
Foint M/M:EAP220 Point M/M:EAPZZ20

Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Tnput AC 120V/60Hz
Test NMode §02.11n HTZO 5745MHz Test Mode §02.11ln HTZO0 5745MHz

Ant. Cable Anp Emission

No Fredq. Factor Loss factor Reading Level Limits Margin Rewark
iMHz) {dE/ ) (dE] (dE) (dBul) (ABuV/ ) (dBuV/r) idEB)
1 11450.000 38.98 13.28 34.75 33.94 51.48 54.00 2.54 Average
2 11490.000 38.99 13.:28 34.75 46.85 64,17 74.00 9.83 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—lmp Factor
2. The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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:12015 Report T'TP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)

Data: 37 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBuVim) Date: 2015-03-13 Level (dBuVim) Date: 2015-03-13
120 120
3
3
FCC PART 15C HREK FCC PART 15C HIAEK
60 60
FCC PART 15)]f AV FCC PART 15[ AV
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. @ 37 Fite no. 3m Chewhber Data no. : 38
Dis. / Ant. i 3 2014 3115 (4580) Anc. pol. VERTICLL Dis. / Ant. : 3 2014 3115 (4580] Ant. pol. HORIZONTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. : 23FC/E4% Env. / Ins. : Z3FC/E54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZ20
Power rating DC 12V From Adapter Input AC 120V/60Hz Power rating DC 12V From hdapter Input AC 120V/60Hz
Test Mode 802.11n HT20 5785MHz Test Mode 802.11n HT20 5785MHz
Ant. Cahle Anp Emission int. Cable ANP Emission
No. Fredq. Factor Loss  factor Reading Level Limits Margin Remark No. Fred. Factor Loss factor Reading Level  Limits Margin Rewark
(MHz) (dB/mj  (dB) (dB) (dBuV) (dBUV /] [dBuv/m) (dB} (MHz} (dB/mj  (dEB) (B} {dBuv) (dBuV/m) {dBuV/m) (dB
1 3B855.624 32.25 7.57 35.70 45.16 45.28 54.00 4.72  lLverage 1 3B855.265 32.25 7.57 35.70 47.52 51.64 54.00 2.36 Average
2 3B855.624 32.25 7.57 35.70 47.85 51.97 74.00 22.03 Peak 2 3B855.2865 32.25 7.57 35.70 50.21 54.33 74.00 15.67 Peak
3 5785.000 34.11 9.59 35.70 87.87 95.87 74.00 -21.87 Peak 3 5785.000 34.11 9.59 35.70 98.99 106.99 74.00 -32.99 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dE below the official
Timir are nar vennreed Tiwir sve nar vennered
Data: 39 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 40 Fil 12015 Report TITP-LINK'ACS 1401818 56 Band4-20150228.EM6 (72)
Lewvel (dBu/ Date: 2015-03-02 Level (dBu Date: 2015-03-02
120 120
FCC PART 15C PAEK PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. : 39 Site no. 3m Charwber Data no. 40
Dis. / int. : 3m 2014 3115 9607-4877 int. pol. HORIZCNTAL Dis. / Ant. @ 3m 2014 3115 9607-4877 int. pol. HORIZONTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Black Engineer Black
EUT NgO0O Wireless Dual Band Gigabit Access EOT : N600 Wireless Dual Band Gigabit Akecess
Foint M/M:EAP220 Point M/M:EAPZZ20
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Tnput AC 120V/60Hz
Test NMode §02.11n HTZO 5755MHz Test Mode §02.11ln HTZO0 5785MHz
Ant. Cable Anp Emission
No. Fredq. Factor Loss factor Reading Level Limits Margin Rewark
iMHz) {dE/ ) (dE] (dE) (dBul) (ABuV/ ) (dBuV/r) idEB)
1 11570.000 39.03 13.32 34.76 35.32 52.91 54.00 1.08 Average
2 11570.000 39.03%  13.32 34.76 45.18 85.77 74.00 §.23 Peak

Emission Level= kntenna Factor + Cable Loss + Reading
~lwp Factor

2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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:12015 Report T'TP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)

Data: 41 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBuVim) Date: 2015-03-02 Level (dBuVim) Date: 2015-03-02
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. D 41 Fite no. : 3m Chamber Data no. HEE
Dis. / Ant. i 3 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLEK Limit FCC PART 15C PAEK
Env. / Ins. : 23FC/E4% Env. / Ins. : Z3FC/E54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access

Point M/M:EAPZ20

Point M/MN:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60H=z

Power rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode : 802.11n HTz0 5785MHz Test Mode : B02.11n HT2O0 S785MHz
Aint. Cable  ANP Emizsion
Na. Freg. Factor Loss — fastor  Reading  Level  Limits Margin Rewark
(MHz} (dB/mj  (dEB) (B} {dBuv) (dBuV/m) {dBuV/m) (dB
1 11570.000 39.03 13.32  34.76 32.84 50.43 54.00 3.57 Average
z 11570.000 39.03 13.32  34.76 46.47 64.06 74.00 9.94 Peak
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 43 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 44 Fil 12015 Report TITP-LINK'ACS 1401818 56 Band4-20150228.EM6 (72)
Lewvel (dBuVim) Date: 2015-03-13 Level (dBu Date: 2015-03-13
120 120

PART| 15C P“EK

FCC PART 15C P

60 FCC PART 150V

PVRRDSO v o

60
? FCC PART 15

ettt T R RUPRREY sl

o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chawber Data no. : 43 Site no. : 3m Chawber Data no. 44
Dis. / int. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. im 2014 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PREK
Env. / Ins. D 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigahit Access EOT : N600 Wireless Dual Band Gigabit Akecess
Foint M/M:EAP220 Point M/M:EAPZZ20
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Tnput AC 120V/60Hz
Test NMode : 802.11n HTZO 58Z5MHz Test Mode : B02Z.1ln HTZO S5825MHz
Ane. Cable LHP Emission Ant. Cable Anp Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Fredq. Factor Loss factor Reading Level Limits Margin Rewark
(MHz) (dE/m)  (dB) (dE] {dBuv) {dBuV/m) [dBuv/m) (dB) (HMHz) (dB/m)  [dB) (dB) {dBuv) (dBuV/m) (dBuv/m) (dE)
1 3880.145 32.31 7.558 35.70 47.92 52.12 54.00 1.88 Average 1 38B80.524 32.31 7.59 35.70 44.1%9 48.3%9 54.00 5.61 Average
2 3g80.145 32.31 7.59 35.70 51.79 55.99 74.00 18.01 Peak 2 3geB0.524 32.31 7.59 35.70 46.97 51.17 74.00 22.83 Peak
3 5825.000 34.13 9.63 35.70 98.20 106.26 74.00 -32.26 Peak 3 5B825.000 34.13 9.63 35.70 89.73 97.79 74.00 -23.79 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

—hmp Factor
Z. The emission levels that are 20dB below the official

Tiwir ave war vewarred

—hmp Factor
Z. The emission levels that are 20dB below the official

Timir are war vennreed

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 49 112015 Report'TiTP-LINKIACS 14011818 5G Band4-20150228.EM6 (72) Data: 50 File: F:12015 Report TITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBi Date: 2015-03-02 Level (dBu Date: 2015-03-02
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
Z
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. : 49 Fite no. 3m Chewhber Data no. 50
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. HORIZCNTAL Dis. / Ant. 3ra 2014 3115 9607-4877 Ant. pol. HORIZONTLL
Limit FCC PALRT 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. : 23FC/E4% Env. / Ins. : Z3FC/E54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZ20
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Fower rating : DC 12V From hdapter Input AC 120V/60Hz
Test Mode 802.11n HT20 5825MHz Test Mode 802.11n HT20 5825MHz
int. Cable ANP Emission
No Fred. Factor Loss factor Reading Level  Limits Margin Rewark
(MHz} (dB/mj  (dEB) (B} {dBuv) (dBuV/m) {dBuV/m) (dB
1 11650.000 39.086 13.37 34.78 35.386 53.01 54.00 0.59 Average
2 11650.000 39.086 13.37 34.78 46.53 64.18 74.00 9.82 Peak
Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.
Data: 51 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 52 File: F:12015 ReportTITP-LINK'ACS 1401818 5G Band4-20150228.EM6 (72)
120 Level {dBuVim) Date: 2015-03-02 2 Level (dBuVim) Date: 2015-03-02
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. : 51 Site no. 3m Charwber Data no. 52
Dis. / int. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. im 2014 3115 9607-4877 int. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. 23¥C/54% Env. / Ins. 23%C/54%
Engineer Black Engineer Black
EUT : N60O Wireless Dual Band Gigahit Access EOT : N600 Wireless Dual Band Gigabit Akecess
Foint M/M:EAP220 Point M/M:EAPZZ20
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Tnput AC 120V/60Hz
Test NMode §02.11n HTZO 58Z5MHz Test Mode §02.11n HTZO0 5825MHz
Ant. Cable Anp Emission
No Fredq. Factor Loss factor Reading Level Limits Margin Rewark
(HMHz) (dB/m)  [dB) (dB) {dBuv) (dBuV/m) (dBuv/m) (aE
1 11650.000 39.086 13.37 34.78 34.1%8 51.84 54.00 2.16 Average
2 11e50.000 39.08  13.37 34.78 46.98 64,61 74.00 9.39 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading

~lwp Factor
The emission levels that are 20dE belov the official
limit are not reported.
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IEEE 802.11nHT40

Data: 53 File: F:12015 Report TTP-LINKIACS 14011818 56 Band4-20150228. EM6 (72) Data: 54 File: F::2015 Report TITP-LINKIACS 1401818 56 Bandd-20150228.EM6 (72)
Level {dBuVim) Date: 2015.03-13 120 Level (dBuV/m) Date: 2015-03-13
3
3
FCC PART 15¢C J{AEK PART| 15¢ PAEK
60 AV 60 FCC PART 130 AV

RN O e 55
TR ot M

0 1000 2000. 3000. 1000, 5000. 6000 0 1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chawber Data no. : 53 Site no. : 3m Chamber Data no. 1 54
Di=s. / Ant. i 3 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. 1 23%C/54%
Engineer : Black Enginser : Black
EUT : N600 Wireless Dual Band Gigabit Aecess EUT : NeOO Wireless Dual Band Gigabit Akccess

Point M/M:EAPZZO

Paoint M/N:EAPZZO
Power rating : DC 12V Frow Adapter Input AC 120V/60Hz

Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz

Test Mode : 80Z.11n HT40 S755MHz Test Hode S0Z.11n HT40 S7S5S5MHz
Ane. Cable LHP Emizssion Ant. Cahle AMP Emizssion
No. Fred. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
(MHz) {dB/m) idE) (dE] (dEuv) (dBuV/m) (dBuV/m) (dE) iMHz] (dE/m) (dE] (dE) (dBuv) (dBuV/m) {dBuV/r) idE)
1 3B830.558 32.1%9 7.54 35.70 45.62 49. 65 54.00 4.35 LAverage 1 3830.551 32.19 7.54 35.70 46.86 50.8% 54.00 3.11  Average
2 3B830.558 32.1%9 7.54 35.70 48.52 52.55 74.00 21.45 Peak 2 3830.551 3z2.19 .54 35.70 49. 44 53.47 74.00 20.53 Peak
% 5750.000 34.10 9.55 35.70 86.00 93.95 74.00 -19.35 Peak 3 5755.000 34.10 9.56 35.70 95.02 102.98 74.00 -28.98 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
Z. The emission levels that are Z0dBE below the official 2. The emission lewvels that are 20dB helow the official
Timit are nat renarted Tiwir mva nar eenarrad
Data: 59 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 60 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)
Level {dBu/ Date: 2015-03-02 Level (dBu Date: 2015-03-02
120 120
FCC PART 15C PAEK FCC PART| 15C PAEK
2
60 60
FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. : 59 Fite no. : 3m Chamber Data no. : 80
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 S607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PLRT 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. 23%C/54%
Engineer Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Aecess EUT : N600 Wireless Dual Band Gigabit Aecess
Point M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 12Z0V/60Hz Power rating DC 12V From hdapter Input AC 120V/80Hz
Test Mode : 802.11nHT40 S5755MHz Test Mode : 802.11nHT40 S5755MHz
int. Cable ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
iMHz] (dBE/m) (dB] (dB) (dBuv) (dBuV/m) (dBuV/ra) (dB}
1 11510.000 39.00 13.29 34.75 35.14 5Z.88 54.00 1.32 Average
2 11510.000 359.00 13.29 34.75 48.54 66.08 74.00 7.92 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—lwp Factor
Z. The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7EAP220 page  4-28

Data: 61 : F:2015 ReportTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 62 212015 Report' T'TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level {dBuVim) Date: 2015-03-02 Level (dBuV/m) Date: 2015-03-02
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
2
60 60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. 1 61 Fite no. : 3m Chamber Data no. : B2
Dis. / Ant. i 3 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLEK Limit FCC PART 15C PAEE
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer : Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access

Point M/M:EAPZZO

Point M/MN:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz

Power rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode : 802.11nHT40 S755MHz Test Mode : B02.11nHT40 S755MHz
Ant. Csble  ANP Emizsion
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) {dB
1 11510.000 39.00 13.29  34.75 34.00 51.54 54.00 z.46 Average
z 11510.000 39.00 13.29  34.75 48,09 65.63 74.00 6.37 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission levels that are 20dE helow the official
limit are not reported.
Data: 63 File: F:12015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 64 File: F:2015 ReportiTITP-LINK'ACS 1401818 5G Band4-20 150228.EM6 (72)
Date: 2015-03-13 120 Level (dBuV/m) Date: 2015-03-13
3
3

FCC PART 15C HREK PART| 15C
60 60
FCC PART 151|AV FCC PART 15|
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chawber Data no. @ 63 Site no. : 3m Chamber Data no. : 64
Dis. / int. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEE
Env. / Ins. D 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigahit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60HzZ Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test NMode : 802.11n HT40 5795MHz Test Hode : B02.11ln HT40 S5795MHz
Ane. Cable LHP Emission Ant. Cahle AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Facrtor Loss factor Reading Level Limits Margin Rewark
(MHz) (dE/m)  (dB) (dE] {dBuv) {dBuV/m) [dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 3860.430 32.27 7.57 35.70 45.71 49.85 54.00 4.15 Lverage 1 3880.5z20 32.27 7.57 35.70 47.81 51.85 54.00 2.05 Average
2 3g60.430 3z.z27 7.57 35.70 47.65 51.79 74.00 22.21 Peak 2 3860.52Z0 32.27 .57 35.70 50.18 54.30 74.00 19.70 Peak
3 5795.000 34.12 9.60 35.70 88.30 96.32 74.00 -22.32 Peak 3 5795.000 34.12 9. 60 35.70 96.15 104.17 74.00 -30.17 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission levels that are 20dB below the official

Tiwir ave war vanarrad

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading

—hmp Factor
Z. The emission levels that are 20dB below the official

Timir are war vennreed
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Data: 69 File: 112015 ReportiTITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 70 File: F:2015 Report T'TP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)
Level {dBi Date: 2015-03-02 Level (dBuV/m) Date: 2015-03-02
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
s
60 60

FCC PART 15C AV

o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chawher Data no. =) Fite no. : 3m Chamber Data no. H )
Dis. / Ant. 3 2014 3115 9607-4877 Anc. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 S607-45877 Ant. pol. : HORIZONTAL
Limit FCC PALRT 15C PAEK Limit : FCC PART 15C PAER
Env. / Ins. : 23FC/E4% Env. / Ins. : 23%C/54%
Engineer Black Enginser : Black
EUT 1 N600 Wireless Dual Band Gigabit Access EUT i1 N600 Wireless Dual Band Gigabit Access
Point M/MN:EAP220 Point M/M:EAPZZO
Power rating : DC 12V From Adaprer Inpur AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11nHT40 S5795MHz Test Mode : 802.11nHT40 S5795MHz
int. Cable ANP Emission
Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
(MHz) {dB/m) (dE) (B} (dBuY) (ABuV/m) {dBuV/m) (dB)
1 115%0.000 39.04 13.34 34.77 34.78 52.3% 54.00 1.61 Average
2 11580.000 39.04 13.34 34.77 47.35 64.96 74.00 9.04 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lwp Factor
2. The emission lewvels that are 2Z0dE below the official
limit are not reported.
Data: 71 File: F:2015 Report'T\TP-LINK'ACS 1401818 5G Band4-20150228.EM6 (72) Data: 72 File: F:2015 Report TiITP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
120 Level {dBuVim) Date: 2015-03-02 120 Level (dBuVim) Date: 2015-03-02
FCC PART 15C PAEK FCC PARTI 15C PAEK
2
60 60
PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Charber Data no. 71 Site no. : 3m Chamber Data no. : 72
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 9607-4577 Ant.. pol. : VERTICAL
Limit FCC PART 15C PAEK Limir : FCC PART 15C PAEE
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigahit Access EUT : NeOO Wireless Dual Band Gigabit Akccess
Foint M/M:EAP220 Point M/M:EAP220
Power rating : DC 12V From Adapter Inpur AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode 802 .11nHT40 S5795MHz Test Mode : 502.11nHT40 S5795MHz
int. Cable ANP Emission
Na. Freq. Factor Loss  factor  Reading Lewel  Limits Margin Remark
iMHz] (dBE/m) (dB] (dB) (dBuv) (dBuV/m) (dBuV/ra) (dB}
1 11590.000 39.04 13.34%4 34.77 34.10 51.71 54.00 2.29 Average
2 11580.000 39.04 13.34 34.77 47.72 65.33 74.00 8.67 Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewvels that are 20dE below the official
limit are not reported.
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5. BAND EDGE COMPLIANCE TEST
5.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. Intceil\;al
1. Spectrum Agilent E4446A US44300459 | Apr. 28,14 | 1 Year
2 Amp HP 8449B 3008A02495 | Apr. 28,14 | 1 Year
3. AHom ETS 3115 9510-4580 | Jun. 06, 14 | 1 Year

ntenna

4. HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr. 28,14 | 1 Year
5 RF Cable | Hubersuhner | Sucoflex102 28610/2 Apr. 28,14 | 1 Year

5.2.Limit

5.3.Test Produce

5.4.Test Results

For transmitters operating in the 5.15-5.25 GHz,all emissions outside of thoseband shall not
exceed an EIRP of -27 dBm/MHz. For transmitters operating in the 5.725-5.85 GHz band: All
emissions within the frequency range from the band edge to 10 MHz above or below the band
edge shall not exceed an e.i.r.p. of =17 dBm/MHz; for frequencies 10 MHz or greater above or
below the band edge, emissions shall not exceed an e.i.r.p. of —27 dBm/MHz

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.
3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO
5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the final compare with limit.

Pass (The testing data was attached in the next pages.)
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U-NI1 5180-5240MHz Band:
IEEE 802.11a

Data: 3 File: F:2015 ReportTTP-LINKIACS 1401818 56 Band1-20150228.EM6 (72) File: 2015 Report'T\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
120 Level (dBuVim) Date: 2015-03-12 Date: 2015-03-12
3
FCC PART 15C PAF FCC PART 15C PAF
1
60 60
j
01500 4640, 4780. 4920. 5060. 5200 0 1500 4640. 4780. 4920. 5060. 5201
Frequency {MHz) Frequency (MHz)
Fite no. ¢ 3w Chawber Data no. = 3 Site no. ¢ 3m Chanber Data na. @ 4
Dis. / Ant. @ 3m 2014 3115 9607-4877 Ant. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PLEK
Env. / Ins. 1 23%C/54% Env. / Ins. : 23TC/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Access EUT : Ne00 Wireless Dual Band Gigabit Lccess
Point M/N:ELRPZZ0 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz
Test Mode t B02.11a S51B0MHz Test Mode + §02.11a 51S0MHz
int. Cable AWP Emission Ant. Cable LMP Emission
No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE) (MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 5119.500 33.82 8.89 34.45 53.38 61.44 74.00 12.56 Peak 1 5150.000 33.68 8.92 34.45 41.74 49.89 74.00 24.11 Pesak
2 5150.000 33.68 5.92 34.45 47.81 55.98 74.00 15.04 Peak 2 5179.000 33.73 8.95 34.45 90.23 95.4¢6 74.00 -z4.46 Peak
3  5179.000 33.73 8.95 34.45 103.43 111.68 74.00 -37.66 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading -Amp Factor
—kwp Factor 2. The emission levels that are 20dB below the official
2. The emission levels that are Z0dB below the official limit are not reported.
limit are not reported.
Data: 5 File: F:12015 ReportTiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 6 File: F:2015 Report TITP-LINK\ACS 1401818 56 Band1-20150228.EM6 (72)
20 Level (dBuV/! Date: 2015-03-12 120 Level (dBuVim) Date: 2015-03-12
2
60 60
FCC PART 15/ .ﬂw FCC PART 15C A
1
1
0 4500 4640. 4780. 4920. 5060. 5201 0 4500 4640. 4780. 4920. 5060. 5201
Frequency (MHz) Frequency {MHz)
Site no. : 3m Chamber Data no. : 5§ Site no. : 3m Chamber Data no. : &
Dis. / Ant. iodm 2014 3115 9607-4877 ant., pol. i VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C AV Limit : FCC PART 15C AV
Env. / Ins. : 237C/53% Env. / Ins. i 23%C/54%
Engineer : Black Engineer : Black
EUT 1 No00 Wireless Dual Band Gigabit Access EUT 1 Ne00 Wireless Dual Band Gigasbit Access
Point M/M:EAP220 Point M/MN:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11a 5130MH=z Test Mode : B0Z.11a S5180MHz
Ant. Cakble ANP Emission Ant. Cable AMP Emissiaon
No. Freg. Factor Losa factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/ 1) (cB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dEB) (MHz) (dB/m) (dB) (dEB) (dBuv) (dBuv/m) (dBuv/m) (dE)
1 5150.300 33.68 8.92 34.45 31.08 39.23 54.00 14,77 Average 1 5150.300 33.68 8.92 J4.45 36.50 44,65 54,00 9.35 Average
2 5154.600 33.74 B8.96 34.45 50.49 85.74 54.00 -34.74 Average 2 5184.800 353.74 5.96 34.45 93.71 101.96 54.00 -47.96 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
-lmup Faoctor —hmp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
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Data: 19 File: F:2015 ReportTTP-LINKIACS 1401818 56 Band1-20150228.EM6 (72) Data: 20 File: 2015 Report'T\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Level (dBuVim) Date: 2015-03-12 Level (dBu! Date: 2015-03-12
120 120
1
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
2
2
05220 5270. 5320. 5370. 5420. 5471 05220 5270. 5320. 5370. 5420. 5471
Frequency {MHz) Frequency (MHz)
Fite no. ¢ 3w Chawber Data no. : 18 Site no. ¢ 3m Chanber Data na. @ 20
Dis. / Ant. @ 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZOMTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PLEK
Env. / Ins. 1 23%C/54% Env. / Ins. : 23TC/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Access EUT : Ne00 Wireless Dual Band Gigabit Lccess
Point M/N:ELRPZZ0 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz
Test Mode t B02.11a S5240MHz Test Mode + §02.11a 5240MHz
int. Cable AWP Emission Ant. Cable LMP Emission
No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE) (MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 5238.000 33.84 5.01 34.45 S0.24 95. 64 74.00 -24.64 Peak 1 5241.:250 33.84 9.02 34.45 103.57 111.898 74.00 -37.98 Peak
2 5350.000 34.04 9.13 34.45 43.45 5z2.17 74.00 21.83% Peak 2 5350.000 34.04 S.13 34.45 46.53 55.25 74.00 18.75 Peak
3 5460.000 34.23 9.25 34.45 42,57 51.60 74.00 2Z.40 Peak 3 5460.000 34.23 9.25 34.45 45.77 54.80 74.00 19.20 Peak
Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kwp Factor —Aimp Factor
2. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 21 File: F:12015 ReportTiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 22 File: F:2015 Report TITP-LINK\ACS 1401818 56 Band1-20150228.EM6 (72)
20 Level (dBuV/! Date: 2015-03-12 120 Level (dBuVim) Date: 2015-03-12
1
1
60 60
FCC PART 15C AV FCC PART 15C AV
i
2
0 5220 5270. 5320. 5370. 5420. 5471 0 5220 5270. 5320. 5370. 5420. 5471
Frequency (MHz) Frequency {MHz)
Site no. : 3m Chanber Data no. : 21 3ite na. : 3m Chamber Data no. @ 22
Dis. / Ant. iodm 2014 3115 9607-4877 Ant. pol. i HORIZOMTAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C AV Limit : FCC PART 15C AV
Env. / Ins. : 237C/53% Env. / Ins. i 23%C/54%
Engineer : Black Engineer : Black
EUT 1 No00 Wireless Dual Band Gigabit Access EUT 1 Ne00 Wireless Dual Band Gigasbit Access
Point M/M:EAP220 Point M/MN:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11a 5240MHez Test Mode : B0Z.11a S5240MHz
Ant. Cakble ANP Emission Ant. Cable AMP Emissiaon
No. Freg. Factor Losa factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/mi  (dB) (dp) {dBuv) (dBuV/m) (dBuv/m) (dBj (MHz) (dB/m)  (dB) (dBj {dBuv) {dBuV/m) [dBuV/ ) (dB)
1 5235.000 33.83 9.01 34.45 93.67 10z.06 54.00 -48.06 Average 1 5245.500 33.85 9.0z J4.45 79.04 87,460 54,00 -33.46 Average
2 5350.000 34.04 9.135 34.45 35.39 44.11 54.00 9.89 Average 2 5350.000 34.04 9.13 34.45 30.78 39.50 54.00 14.50 Average
3 5460.000 34.23 9.25 34.45 36.43 45.46 54.00 8.54 Average 3 5460.000 34.23 9.25 J4.45 30.98 40.02 54,00 13.98 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that sre 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 29 File: F:2015 ReportT\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 30 File: F:2015 ReportT\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Level (dBuVim) Date: 2015-03-12 Level (dBuV/im) Date: 2015-03-12
120 120
3
3
FCC PART 15C PAE
1
60 60
MMMMWWMWWMM FECPART 1pC 4
+
0 4500 4640. 4780. 4920. 5060. 5201 0 4500 4640. 4780. 4920. 5060. 5201
Frequency (MHz) Frequency (MHz)
Hite no. : 3m Chamber Data no. : 29 Site no. : 3m Chamber Data no. @ 30
Dis. / Ant. @ 3m 2014 3115 9e07-4877 int. pol. : HORIZCNTAL Dis. / Ant. :o3m 2014 3115 9807-4577 ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Erv. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Black Engineer : Black
EUT : NeOO Wireless Dual Band Gigsbit Aocess EUT : Ned0 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 FPoint M/H:EAP2Z0
Power rating : DC 12V From Adaprer Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HTZO0 5180MHz Test Hode 802.11n HTZ0 S5180MHz
Anc. Cable AMP Emizsiaon Ant. Cable ANP Emission
o, Freq. Factor Loss  factor  Reading Level Limits Margin Remark No. Freg. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHzZ) (AE/ 1) (dE) (dE) (dBuW) (dBul/1) (dBuW/m) (dE) (MHz) L2501 (dE) (dE) (dBuv) (dBuV/ ) (dBuv/m) (dE)
1 5107.800 33.80 5.58 34.45 54.38 62.41 74.00 11.59 Peak 1 5106.900 33.80 8.88 34.45 37.34 45.37 54.00 5.63 Lverage
2 5150.000 33.868 8.92 34.45 47,67 55.82 74.00 18.18 Peak 2 5150.300 33.68 8.92 34.45 36.21 44.36 54.00 9.64 Average
3 5184.800 33.74 5.96 34.45 103.03 111.:28 74.00 -37.28% Peak 3 5154.600 33.74 8.96 34.45 9z2.99 101.24 54.00 -47.24%4 Average
Rewarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 31 File: F:2015 ReportT\TP-LINKIACS 14021818 56 Band1-20150228.EM6 (72) Data: 32 File: 2015 Report\T\TP-LINK'ACS 14011818 5G Band1-20150228.EM6 (72)
120 Level (dBuvim) Date: 2015-03-12 120 Level (dBuV/m) Date: 2015-03-12
2
FCC PART 15C BAF
60 60
. FCCPART 15C A4
01500 4640, 4780, 4920, 5060. 5200 0 1500 4640, 4780, 4920, 5060. 5200
Frequency (MHz) Frequency (MHz)
Fite no. i 3w Chawher Data no. @ 31 Gite no. i 3m Chanker Data na. : 32
Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. : VERTICAL Dis. / Ant. @ 3m z014 3115 9607-4377 Ant. pol. : VERTICAL
Limit i FCC FART 15C PAEK Limit i FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. 1 23%C/54%
Engineesr i1 Black Engineer i1 Black
EUT : NG0O Wireless Dual Band Gigshit Access EUT : NE00 Wireless Dual Band Gigabit Leccess
Point M/N:EAPZ2D Point  M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode i B02.11n HTZO 5150MHz Test Mode i B02.11n HT20 51B0MHz
int. Cable AMP Emission Ant.. Cable AMP Emission
Ho. Fregq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) {dE/m) (dB) (dE} (dBuW} {(dBul/m) {dBuW/m) (dB) (MHz) {dB/m) (dB} (dB) (dBul) {dEuV/m) (dBuW/m) (dE}
1 5150.300 33.68 5.92 34.45 4z .80 50.95 74.00 23.05 Peak 1 5150.300 33.68 8.9z 34.45 30.77 35.92 54.00 15.08 Average
2 5177.600 33.73 8.95 J4.45 88.56 26,78 74,00 -22.79 Peak 2 5183.900 33.74 8.96 34.45 78.26 86.51 54.00 -32.51 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor
The emission levels that are Z0dB helow the official
limit are not reported.

2.

.

—imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 45 File: F:2015 Reporti T'TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 46 File: F:2015 Report T\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)

0 Level (dBuVim) Date: 2015-03-12 120 Level (dBuV/| Date: 2015-03-12

1
FCC PART 15C PAEK
60 60
2 3 FCC PART 15C AV
3
05220 5270. 5320. 5370. 5420. 5471 05220 5270. 5320. 5370. 5420. 5471
Frequency {MHz) Frequency (MHz)
Fite no. ¢ 3w Chawber Data no. @ 45 Site no. ¢ 3m Chanber Data na. @ 46
Dis. / Ant. @ 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Env. / Ins. 1 23%C/54% Env. / Ins. : 23TC/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Access EUT : Ne00 Wireless Dual Band Gigabit Lccess
Point M/N:ELRPZZ0 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz
Test Mode : 802.11n HTZO S5zZ40MHz Test Mode : 802.11n HTZOD S5Z40MHz
int. Cable AWP Emission Ant. Cable LMP Emission
No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE) (MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 5238.000 33.84 5.01 34.45 858.04 96. 44 74.00 -2Z.44 Peak 1 5244.:250 33.85 9.02 34.45 79.15 87.57 54.00 -33.57 Akverage
2 5350.000 34.04 9.13 34.45 4z.31 51.03 74.00 22.97 Peak 2 5350.000 34.04 S.13 34.45 30.79 39.51 54.00 14.49 Average
3 5460.000 34.23 9.25 34.45 42 .44 51.47 74.00 22.53 Peak 3 5460.000 34.23 9.25 34.45 31.00 40.03 54.00 13.97 Average
Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kwp Factor —Aimp Factor
2. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 47 File: F:2015 Report TITP-LINK\ACS 1401818 56 Band1-20150228.EM6 (72) Data: 43 File: F:12015 ReportTiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Level (dBuVim) Date: 2015-03-12 120 Level (dBu! Date: 2015-03-12
1
T
\ FCC PART| 15C PAEK
60 60
) 3 FCC PART 15C AV
7 3
0 5220 5270. 5320. 5370. 5420. 5471 0 5220 5270. 5320. 5370. 5420. 5471
Frequency {MHz) Frequency (MHz)
3ite na. : 3m Chamber Data no. : 47 Site no. : 3m Chanber Data no. : 48
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZCNTAL Dis. / Ant. iodm 2014 3115 9607-4877 Ant. pol. i HORIZOMTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Env. / Ins. i 23%C/54% Env. / Ins. : 237C/53%
Engineer : Black Engineer : Black
EUT 1 Ne00 Wireless Dual Band Gigasbit Access EUT 1 No00 Wireless Dual Band Gigabit Access
Point M/MN:EAPZZ0 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : B0Z.11n HTZO 5Z40MHez Test Mode : 802.11n HTZO 5240MH=z
Ant. Cable AMP Emissiaon Ant. Cakble ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Losa factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBj {dBuv) {dBuV/m) [dBuV/ ) (dB) (HHz) (dB/mi  (dB) (dp) {dBuv) (dBuV/m) (dBuv/m) (dBj
1 5245.000 33.85 9.0z J4.45 10z.82 111.24 74,00 -37.24 Peak 1 5235.500 33.83 9.01 34.45 92.62 101.01 54.00 -47.01 Average
2 5350.000 34.04 9.13 34.45 45.88 54.60 74.00 19.40 Peak 2 5350.000 34.04 9.135 34.45 34.96 43 .68 54.00 10.32 Average
3 5460.000 34.23 9.25 J4.45 47.13 S6.16 74.00 17.684 Peak 3 5460.000 34.23 9.25 34.45 35.99 45.02 54.00 8.968 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that sre 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 55 File: F:2015 ReportT\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72) Data: 56 File: F:2015 ReportT\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Level (dBuVim) Date: 2015-03-12 Level (dBuV/im) Date: 2015-03-12
120 120
2
FCC PART 15{ IPAE]
60 60
] FCCPART]1'CA
N N e e e T e e 1
0 4500 4644, 4788. 4932, 5076. 5221 0 4500 4644. 4788. 4932, 5076. 5221
Frequency {MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 55 Site no. : 3m Chanber Data no. : 56
Dis. / Ant. @ 3m 2014 3115 9e07-4877 int. pol. : VERTICAL Dis. / Ant. :o3m 2014 3115 9807-4577 ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Erv. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Black Engineer : Black
EUT : NeOO Wireless Dual Band Gigsbit Aocess EUT : Ned0 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 FPoint M/H:EAP2Z0
Power rating : DC 12V From Adaprer Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HT40 51S0MHz Test Hode 802.11n HT40 S5150MHz
Anc. Cable AMP Emizsiaon Ant. Cable ANP Emission
o, Freq. Factor Loss  factor  Reading Level Limits Margin Remark No. Freg. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHzZ) (AE/ 1) (dE) (dE) (dBuW) (dBul/1) (dBuW/m) (dE) (MHz) L2501 (dE) (dE) (dBuv) (dBuV/ ) (dBuv/m) (dE)
1 £5150.160 33.68 5.92 34.45 46.69 54.84 74.00 19.18 Peak 1 51s50.180 33.68 8.9z 34.45 38.02 46.17 54.00 7.53  Lverage
2 5185.440 33.74 8.96 34.45 86.54 95.08 74.00 -21.09 Peak 2  5178.960 33.73 8.95 34.45 78.09 86.32 54.00 -32.32 Ahverage

Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading
—kwp Factor
2. The emission levels that are Z0dB below the official

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Aimp Factor
2. The emission levels that are Z0dE below the official

limit are not reported.

Data: 57 File: F:2015 ReportT\TP-LINKIACS 14021818 56 Band1-20150228.EM6 (72) Data: 58 File: 2015 Report\T\TP-LINK'ACS 14011818 5G Band1-20150228.EM6 (72)
120 Level (dBuvim) Date: 2015-03-12 20 Level (dBuV/m) Date: 2015-03-12
2
2
FCC PART 15C PAFK
60 60
FCCP 15C AV
01500 4644, 4788, 4932, 5076. 5221 0 1500 4644, 4788, 4932, 5076. 5220
Frequency (MHz) Frequency (MHz)
Fite no. i 3w Chawher Data no. @ 57 Gite no. i 3m Chanker Data na. @ 58
Dis. / Ant. : 3m 2014 3115 9607-4877 int. pol. HORIZONTAL Dis. / Ant. @ 3m z014 3115 9607-4377 Ant. pol. HORIZOMTLL
Limit i FCC FART 15C PAEK Limit i FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. 1 23%C/54%
Engineesr i1 Black Engineer i1 Black
EUT : NG0O Wireless Dual Band Gigshit Access EUT : NE00 Wireless Dual Band Gigabit Leccess
Point M/N:EAPZ2D Point  M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode i B02.11n HT40 5150MHz Test Mode i 802.11n HT40 5190MHz
int. Cable AMP Emission Ant.. Cable AMP Emission
Ho. Fregq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) {dE/m) (dB) (dE} (dBuW} {(dBul/m) {dBuW/m) (dB) (MHz) {dB/m) (dB} (dB) (dBul) {dEuV/m) (dBuW/m) (dE}
1 5150.160 33.68 5.92 34.45 61.26 69.41 74.00 4.59 Peak 1 5150.180 33.68 8.9z 34.45 43.95 5z.10 54.00 1.90 Average
2 5186.960 33.76 8.97 J4.45 100.56 105,64 74,00 -34.64 Peak 2 5200.560 33.77 8.98 34.45 91.12 99.42 54.00 -45.42 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor
The emission levels that are Z0dB helow the official
limit are not reported.

2.

—imp Factor
The emission levels that are 20dB below the official
limit are not reported.

.
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limit are not reported.

Data: 65 File: F:2015 ReportTTP-LINKIACS 1401818 56 Band1-20150228.EM6 (72) Data: 66 File: 2015 Report'T\TP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
20 Level (dBuVim) Date: 2015-03-12 2 Level (dBuV/| Date: 2015-03-12
1
FCC PART 15C PAEK
60 60
3 FCC PART 15C AV
\ 2
05200 5254. 5308. 5362. 5416. 5471 05200 5254. 5308. 5362. 5416. 5471
Frequency {MHz) Frequency (MHz)
Fite no. ¢ 3w Chawber Data no. @ &5 Site no. ¢ 3m Chanber Data na. @ 66
Dis. / Ant. @ 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Env. / Ins. 1 23%C/54% Env. / Ins. : 23TC/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Access EUT : Ne00 Wireless Dual Band Gigabit Lccess
Point M/N:ELRPZZ0 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz
Test Mode : 802.11n HT40 S5zZ30MHz Test Mode : 502.11n HT40 S5Z30MHz
int. Cable AWP Emission Ant. Cable LMP Emission
No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE) (MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE}
1 5235.8640 33.83 5.01 34.45 86.09 94,48 74.00 -20.48 Peak 1 5239.690 33.84 9.02 34.45 T6.43 54.84 54.00 -30.84 Akverage
2 5350.000 34.04 9.13 34.45 4z .69 51.41 74.00 2z.59 Peak 2 5350.000 34.04 S.13 34.45 30.79 39.51 54.00 14.49 Average
3 5460.000 34.23 9.25 34.45 42 .22 51.25 74.00 22.75 Peak 3 5460.000 34.23 9.25 34.45 30.79 39.82 54.00 14.18 Awverage
Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kwp Factor —Aimp Factor
2. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 67 File: F:2015 Report TITP-LINK\ACS 1401818 56 Band1-20150228.EM6 (72) Data: 63 File: F:12015 ReportTiTP-LINKIACS 1401818 5G Band1-20150228.EM6 (72)
Level (dBuVim) Date: 2015-03-12 Level (dBu! Date: 2015-03-12
20 120
1
1
FCC PART| 15C PAEK
60 60
2 FCC PART 15C AV
- 3
0 5200 5254, 5308. 5362, 5416. 5471 0 5200 5254. 5308. 5362. 5416. 5471
Frequency {MHz) Frequency (MHz)
3ite na. 3m Chamber Data no. : &7 Site no. 3m Chamber Data no. 65
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZCNTAL Dis. / Ant. iodm 2014 3115 9607-4877 Ant. pol. i HORIZOMTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C AV
Env. / Ins. i 23%C/54% Env. / Ins. : 237C/53%
Engineer : Black Engineer : Black
EUT 1 Ne00 Wireless Dual Band Gigasbit Access EUT 1 No00 Wireless Dual Band Gigabit Access
Point M/MN:EAPZZ0 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HT40 SZ30MHez Test Mode 502.11n HT40 S5230MHz
Ant. Cable AMP Emissiaon Ant. Cakble ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Losa factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEB) (dBuv) (dBuv/m) (dBuv/m) (dE) (MHz) (dB/ 1) (cB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dEB)
1 S522l.600 33.81 9.00 J4.45 100.80 109.16 74,00 -35.16 Peak 1 5218.440 33.81 8.92 34.45 93.60 0z.15 54.00 -48.15 Average
2 5350.000 34.04 9.13 34.45 45.31 54.03 74.00 13.97 Peak 2 5350.000 34.04 9.135 34.45 35.73 44.45 54.00 9.55 Average
3 5460.000 34.23 9.25 J4.45 45.28 54,32 74.00 18.68 Peak 3 5460.000 34.23 9.25 34.45 36.79 45.82 54.00 8.168 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that sre 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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U-NI1 5745-5825MHz Band:
IEEE 802.11a

File: F:12015 Report TiTP_LINK'ACS 1401818 5G Bandd-20150228.EM6 (72) Data: 4 File: F:2015 Report TITP_LINKIACS 1401818 56 Band4-20150228.EM6 (72)
Date: 2015-03-13 120Le'vel((lBu im) Date: 2015-03-13
3
3
FCC PART 150 PA|
60 60
| FCC PART AY|
4
1
05350 5432, 5514, 5596. 5678. 5761 05350 5432 5514, 5596. 5678. 5761
Frequency (MHz) Frequency {MHz)
Site no. ¢ 3m Chanber Data na. : 3 Fite no. ¢ 3w Chawber Data no. 4
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PLEK Limit : FCC PART 15C A4V
Env. / Ins. : 23TC/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : Ne00 Wireless Dual Band Gigabit Lccess EUT : N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:ELRPZZ0
Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode + §02.11a 5745HMHz Test Mode t B0Z.11a 574SMHEZ
Ant. Cable LMP Emission int. Cable AWP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark
(MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE} (MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE)
1 5480.000 33.94 9.25 35.70 42 .59 50.08 74.00 23.92 Peak 1 5459.880 33.54 9.25 35.70 30.28 37,77 54.00 16.23 Average
2 57z5.000 34.08 8.5z 35.70 44.77 5z.68 74.00 21.32 Peak 2 §7z5.000 34.09 9.5z 35.70 33.03 40.94 54.00 13.06 Lverage
3 5749.750 34.10 9.55 35.70 93.41 101.36 74.00 -27.36 Peak 3  5739.500 34.10 9.54 35.70 84.21 92.15 54.00 -38.15 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading
—Aimp Factor —kwp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official

limit are not reported. limit are not reported.

Data: 5 File: F:2015 Reporti TTP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: & File: F:12015 Report'T\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)

Level (dBuVim) Date: 2015-03-13 120 Lewvel (dBuV)

Date: 2015-03-13

FCC PART| 15£ PAEK

60 60
FCC PARTA4C A
+
]
0 5350 5432, 5514. 5596. 5678. 5761 0 5350 5432, 5514, 5596. 5678. 5761
Frequency {MHz) Frequency (MHz)
3ite na. : 3m Chamber Data no. : 5 Site no. : 3m Chanber Data no. : 6
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZCNTAL Dis. / Ant. iodm 2014 3115 (4580) Ant. pol. i HORIZOMTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Env. / Ins. i 23%C/54% Env. / Ins. : 237C/53%
Engineer : Black Engineer : Black
EUT 1 Ne00 Wireless Dual Band Gigasbit Access EUT 1 No00 Wireless Dual Band Gigabit Access
Point M/MN:EAPZZ0 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : BOZ.11a S5745MHz Test Mode : 802.11a 5745MHez
Ant. Cable AMP Emissiaon Ant. Cakble ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Losa factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEB) (dBuv) (dBuv/m) (dBuv/m) (dE) (MHz) (dB/ 1) (cB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dEB)
1 5459.880 33.94 9.25 35.70 45.32 52.681 74.00 21.12 Peak 1 5460.000 33.94 9.25 35.70 37.51 45.00 54.00 2.00 Average
2 5§7z5.000 34.09 9.52 35.70 50.03 57.94 74.00 16.06 Peak 2 5725.000 34.09 9.5z 35.70 40.33 45.24 54.00 5.76 Average
3 5742.370 34.10 9.54 35.70 101.01 108.95 74,00 -34.95 Peak 3 5738.680 34.10 9.54 35.70 93.08 01.02 54.00 -47.02 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that sre 20dB below the official

limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 19 File: 2015 Report'T\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 20 File: F:2015 ReportTTP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)
12 Level (dBuV/| Date: 2015-03-13 2‘:'Le'vel((IBu im) Date: 2015-03-13
1
1
FCC PART 15C PAEK
60 60
FCC PART 15C AV
3
05800 6190. 6580, 6970. 7360. 775 05300 6190, 6580. 8970, 7360. 7751
Frequency (MHz) Frequency {MHz)
Site no. ¢ 3m Chanber Data na. : 19 Fite no. ¢ 3w Chawber Data no. @ 20
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. HORIZONTAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. HORIZCNTAL
Limit : FCC PART 15C PLEK Limit : FCC PART 15C A4V
Env. / Ins. : 23TC/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : Ne00 Wireless Dual Band Gigabit Lccess EUT : N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:ELRPZZ0
Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode + §02.11a 5825MHz Test Mode t B0Z.11a 58ZSMHzZ
Ant. Cable LMP Emission int. Cable AWP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark
(MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE} (MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE)
1 58189.500 34.13 9.62 35.70 10z.30 110.35 74.00 -36.35 Peak 1 5819.500 34.13 9.62 35.70 92.58 100. 64 54.00 -46.64 LAverage
2 5850.000 34.14 S.66 35.70 47.43 55.53 74.00 15.47 Peak 2 5850.000 34.14 9.66 35.70 34.05 4z.15 54.00 11.85 Lverage
3 7250.000 36.05 10.99 35.45 42 .60 54.19 74.00 19.81 Peak 3 7E50.000 36.05 10.95 35.45 30.99 42 .58 54.00 11.42 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading
—Aimp Factor —kwp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
Data: 21 File: F:2015 Report TITP-LINK\ACS 1401818 56 Band4-20150228.EM6 (72) Data: 22 File: F:12015 ReportTiTP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
20 Level (dBuVim) Date: 2015-03-13 20 Lewvel (dBuV) Date: 2015-03-13
1
1
FCC PART| 15C PAEK
60 60
3 FCC PART 15C AV
R ——
0 5800 6190, 6580. 6970. 7360. 0 5800 6190. 6580. 6970. 7360, 775
Frequency {MHz) Frequency (MHz)
3ite na. 3m Chamber Data no. : 21 Site no. 3m Chamber Data no. 22
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. iodm 2014 3115 (4580) ant., pol. i VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C AV
Env. / Ins. i 23%C/54% Env. / Ins. : 237C/53%
Engineer : Black Engineer : Black
EUT 1 Ne00 Wireless Dual Band Gigasbit Access EUT 1 No00 Wireless Dual Band Gigabit Access
Point M/MN:EAPZZ0 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11a 5525HHz Test Mode 502.11a 5825MHz
Ant. Cable AMP Emissiaon Ant. Cakble ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Losa factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBj {dBuv) {dBuV/m) [dBuV/ ) (dB) (HHz) (dB/mi  (dB) (dp) {dBuv) (dBuV/m) (dBuv/m) (dBj
1 5823.400 34.13 2.63 35.70 895.57 103.63 74,00 -28.63 Peak 1 5B23.400 34.13 9.63 35.70 84.16 9z.22 54.00 -38.22 Average
2 5350.000 34.14 9.66 35.70 45.68 53.78 74.00 20.22 Peak 2 5850.000 34.14 S.66 35.70 31.30 39.40 54.00 14.60 Average
3 V250,000 36.05 10.99 35.45 43.02 S54.61 74.00 18.3% Peak 3 7250.000 36.05 10.99 35.45 31.00 42.59 54.00 11.41 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

2.

—imp Factor
The emission levels that are Z0dB helow the official
limit are not reported.

.

—imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 29 File: 2015 ReportT\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 30 File: F:2015 ReportT\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level (dBuV/im) Date: 2015-03-13 Level (dBuVim) Date: 2015-03-13
120 120
3
FCC PART 15 PAEK
60 60
! FCC PART {5C
1
T T ———
0 5350 5432. 5514, 5596. 5678. 5761 0 5350 5432, 5514. 5596. 5678. 5761
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 29 Hite no. : 3m Chamber Data no. : 30
Dis. / Ant. :o3m 2014 3115 (4580) ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 (4550) int. pol. : HORIZCNTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54% Erv. / Ins. @ 23%C/54%
Engineer : Black Engineer : Black
EUT : Ned0 Wireless Dual Band Gigabit Access EUT : NeOO Wireless Dual Band Gigsbit Aocess
FPoint M/H:EAP2Z0 Foint M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adaprer Input AC 120V/60Hz
Test Hode : 802.11n HTZ0 5745HHz Test Mode : B02.11n HTZO 5745MHz
Ant. Cable ANP Emission Anc. Cable AMP Emizsiaon
No. Freg. Factor Loss  factor  Reading Level  Limits Margin Remark o, Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz) L2501 (dE) (dE) (dBuv) (dBuV/ ) (dBuv/m) (dE) (MHzZ) (AE/ 1) (dE) (dE) (dBuW) (dBul/1) (dBuW/m) (dE)
1 5459.880 33.94 9.25 35.70 438.18 55.87 74.00 18.33 Peak 1 ©5459.880 33.94 9.25 35.70 36.42 43.91 54.00 10.09  LAverage
2 5725.000 34.09 9.52 35.70 53.38 61.29 74.00 12.71 Peak 2 57z5.000 34.09 9.52 35.70 38.10 46.01 54.00 7.99  Lverage
3 5748.930 34.10 9.55 35.70 939.684 107.59 74.00 -33.59 Peak 3 5745.930 34.10 9.55 35.70 S0.38 95.33 54.00 -44.33 LAverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Rewarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 31 File: F:2015 ReportT\TP-LINKIACS 14021818 56 Band4-20150228.EM6 (72) Data: 32 File: 2015 Report\T\TP-LINK'ACS 14011818 5G Band4-20150228.EM6 (72)
120 Level (dBuvim) Date: 2015-03-13 120 Level (dBuV/m) Date: 2015-03-13

FCC PART| 154 PAH

&0 eo FCC PART 15C J\L
stenc by T -
1
]

05350 5432 5514, 5596. 5678. 5761 5350 5432, 5514, 5596. 5678. 5761
Frequency (MHz) Frequency (MHz)
Fite no. i 3w Chawher Data no. @ 31 Gite no. i 3m Chanker Data na. : 32
Dis. / Ant. : 3m 2014 3115 (4530) int. pol. : VERTICAL Dis. / Ant. @ 3m z014 3115 (4530) Ant. pol. : VERTICAL
Limit i FCC FART 15C PAEK Limit i FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. 1 23%C/54%
Engineesr i1 Black Engineer i1 Black
EUT : NG0O Wireless Dual Band Gigshit Access EUT : NE00 Wireless Dual Band Gigabit Leccess
Point M/N:EAPZ2D Point  M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode i B02.11n HTZO 5745MHz Test Mode i B02.11n HT20 5745MHz
int. Cable AMP Emission Ant.. Cable AMP Emission
Ho. Fregq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE} (dBuv} (dBuV/m) (dBuV/m) (dE) (MHz) (dB/m)  (dE} (dE) (dBuY) (dBuV/m) (dBuV/m) (dE}
1 5460.000 353.94 9.25 35.70 43.63 51.1z2 74.00 22.88 Peak 1 5459.830 33.94 9.25 35.70 31.02 38.51 54.00 15.49 Average
2 5725.000 34.09 9.52 35.70 45.05 52.96 74.00 21.04 Peak 2 5va25.000 34.08 9.52 35.70 31.93 39.894 54.00 14,16 Average
3 5751.800 34.10 9.55 35.70 91.61 99.56 74.00 -25.56 Peak 3 5750.950 34.10 9.55 35.70 51.35 89.30 54.00 -35.30 Aiverage
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor -lmup Faoctor
2. The emission levels that are 20dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 45 File: 2015 Report'T\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 46 File: F:2015 ReportTTP-LINKIACS 1401818 56 Band4-20150228.EM6 (72)
12 Level (dBuV/| Date: 2015-03-13 2‘:'Le'vel((IBu im) Date: 2015-03-13
1
FCC PART 15C PAEK
60 60
FCC PART 15C AV
3
05800 6190. 6580, 6970. 7360. 775 05300 6190, 6580. 8970, 7360. 7751
Frequency (MHz) Frequency {MHz)
Site no. ¢ 3m Chanber Data na. @ 45 Fite no. ¢ 3w Chawber Data no. 46
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PLEK Limit : FCC PART 15C A4V
Env. / Ins. : 23TC/54% Env. / Ins. 23%C/54%
Engineer : Black Engineer : Black
EUT : Ne00 Wireless Dual Band Gigabit Lccess EUT : N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:ELRPZZ0
Power rating : DC 12V From Adapter Input AC 1Z20V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11n HTZOD S5325MHz Test Mode : 802.11n HTZ0O 5SZSMHz
Ant. Cable LMP Emission int. Cable AWP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Factor Loss factor Reading Lewvel Limits Margin Rewark
(MHz) (dB/m)  (dE) {dB) (dBuv) (dBuV/m) (dBuv/m) (dE} (MHz) (dB/m)  (dEB) (dEj {dBuW} (dBuV/m) (dBuV/m) (dE)
1 58189.500 34.13 9.62 35.70 9zZ.82 100.87 74.00 -2Z6.87 Peak 5815. 600 34.13 9.62 35.70 83.29 91.34 54.00 -37.34 Average
2 5850.000 34.14 S.66 35.70 43.59 51.89 74.00 22.31 Peak 2 5850.000 34.14 9.66 35.70 30.93 39.03 54.00 14.97 Lverage
3 7250.000 36.05 10.99 35.45 43.00 54.59 74.00 19.41 Peak 3 7E50.000 36.05 10.95 35.45 30.97 42.56 54.00 11.44 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading
—Aimp Factor —kwp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
Data: 47 File: F:2015 Report TITP-LINK\ACS 1401818 56 Band4-20150228.EM6 (72) Data: 43 File: F:12015 ReportTiTP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
20 Level (dBuVim) Date: 2015-03-13 20 Lewvel (dBuV) Date: 2015-03-13
1
1
FCC PART| 15C PAEK
60 60
3 FCC PART 15C AV
0 5800 6190, 6580. 6970. 7360. 7751 0 5800 6190. 6580. 6970. 7360, 775
Frequency {MHz) Frequency (MHz)
3ite na. 3m Chamber Data no. : 47 Site no. 3m Chamber Data no. : 48
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZCNTAL Dis. / Ant. iodm 2014 3115 (4580) Ant. pol. i HORIZOMTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C AV
Env. / Ins. i 23%C/54% Env. / Ins. : 237C/53%
Engineer : Black Engineer Elack
EUT 1 Ne00 Wireless Dual Band Gigasbit Access EUT 1 No00 Wireless Dual Band Gigabit Access
Point M/MN:EAPZZ0 Point M/M:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11n HTZ0 S&Z5MHez Test Mode 502.11n HT20 532Z5HHz
Ant. Cable AMP Emissiaon Ant. Cakble ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Losa factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBj {dBuv) {dBuV/m) [dBuV/ ) (dB) (HHz) (dB/mi  (dB) (dp) {dBuv) (dBuV/m) (dBuv/m) (dBj
1 5825.350 34.13 2.63 35.70 101.44 109,50 74,00 -35.50 Peak 1 5B23.400 34.13 9.63 35.70 82.93 90.89 54.00 -36.99 Average
2 5350.000 34.14 9.66 35.70 44.91 53.01 74.00 20.99 Peak 2 5850.000 34.14 S.66 35.70 31.03 39.13 54.00 14.87 Average
3 V250,000 36.05 10.99 35.45 43.73 55.32 74.00 18.68 Peak 3 7250.000 36.05 10.99 35.45 31.01 42.60 54.00 11.40 Average
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor
The emission levels that are Z0dB helow the official
limit are not reported.

2.

.

~imp Factor

The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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IEEE 802.11nHT40

Data: 55 File: F:2015 ReportT\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72) Data: 56 File: 2015 ReportT\TP-LINKIACS 1401818 5G Band4-20150228.EM6 (72)
Level (dBuVim) Date: 2015-03-13 Level (dBuV/im) Date: 2015-03-13
120 120
2
3
FCC PART|
60 60
1 FCCAPART 15C
_____,_,._——"—_—/\LM_/J
0 5350 5437. 5524. 5611. 5698. 578! 0 5350 5437. 5524, 5611. 5698. 578!
Frequency (MHz) Frequency (MHz)
Hite no. : 3m Chamber Data no. : 55 Site no. : 3m Chamber Data no. : 58
Dis. / Ant. @ 3m 2014 3115 (4550) int. pol. : HORIZCNTAL Dis. / Ant. :o3m 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AV
Erv. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Black Engineer : Black
EUT : NeOO Wireless Dual Band Gigsbit Aocess EUT : Ned0 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 FPoint M/H:EAP2Z0
Power rating : DC 12V From Adaprer Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : B0Z.11n HT40 5755MHz Test Hode : 802.11n HT40 5755MHz
Anc. Cable AMP Emizsiaon Ant. Cable ANP Emission
o, Freq. Factor Loss  factor  Reading Level Limits Margin Remark No. Freg. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHzZ) (AE/ 1) (dE) (dE) (dBuW) (dBul/1) (dBuW/m) (dE) (MHz) L2501 (dE) (dE) (dBuv) (dBuV/ ) (dBuv/m) (dE)
1 S5460.000 33.94 9.25 35.70 46.15 53.64 74.00 20.36 Peak 1 5480.000 33.94 9.25 35.70 38.05 45.5% 54.00 5.46 Lverage
2 57z5.000 34.09 9.52 35.70 59.79 67.70 74.00 £.30 Peak 2 5725.000 34.09 9.52 35.70 46.16 54.07 54.00 -0.07  kverage
3 5741.500 34.10 9.54 35.70 97.86 105.80 74.00 -31.80 Peak 3 574B8.895 34.10 9.55 35.70 a0.1z2 95.07 54.00 -44.07 Akverage
Rewarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 57 File: F:2015 ReportT\TP-LINKIACS 14021818 56 Band4-20150228.EM6 (72) Data: 58 File: 2015 Report\T\TP-LINK'ACS 14011818 5G Band4-20150228.EM6 (72)
120 Level (dBuvim) Date: 2015-03-13 120 Level (dBuV/m) Date: 2015-03-13
c}
<
FCC PART 15C PARK
60 60
| FCC FHART 15C AV
2
1
05350 5437, 5524, 5611, 5698, 578! 05350 5437. 5524, 5611, 5698, 578!
Frequency (MHz) Frequency (MHz)
Fite no. i 3w Chawher Data no. @ 57 Gite no. i 3m Chanker Data na. @ 58
Dis. / Ant. : 3m 2014 3115 (4530) int. pol. : VERTICAL Dis. / Ant. @ 3m z014 3115 (4530) Ant. pol. : VERTICAL
Limit i FCC FART 15C PAEK Limit i FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. 1 23%C/54%
Engineesr i1 Black Engineer i1 Black
EUT : NG0O Wireless Dual Band Gigshit Access EUT : NE00 Wireless Dual Band Gigabit Leccess
Point M/N:EAPZ2D Point  M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode i B02.11n HT40 5755MHz Test Mode i B02.11n HT40 5755MHz
int. Cable AMP Emission Ant.. Cable AMP Emission
Ho. Fregq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE} (dBuv} (dBuV/m) (dBuV/m) (dE) (MHz) (dB/m)  (dE} (dE) (dBuY) (dBuV/m) (dBuV/m) (dE}
1 5460.000 353.94 9.25 35.70 4z.90 50.39 74.00 23.61 Peak 1 5460.055 33.94 9.25 35.70 31.03 35.52 54.00 15.48 Average
2 5725.000 34.09 9.52 35.70 54.25 62.16 74.00 11.584 Peak 2 5va25.000 34.08 9.52 35.70 36.14 44,05 54.00 2.95  Average
3 5744.545 34.10 9.54 35.70 89.68 97.62 74.00 -23.62 Peak 3 5743.675 34.10 9.54 35.70 73.79 87.73 54.00 -33.73 Average
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor -lmup Faoctor
2. The emission levels that are 20dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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Data: 65

File: F:i2015 Report T\TP-LINKACS 1401818 5G Band4-20150228.EM6 (72)

Date: 2015-03-13

Data: 66

Level (dBuv/m)
20

File: F:2015 Report T\TP-LINKIACS 14011818 5G Band4-20150228.EM6 (72)

Date: 2015-03-13

Level (dBuV/im)
20

FCC PART 15C PAEK
60 60
WWWM FCC PART 15C AV
e ——
A N [ S [ P E e I
05760 6158, 6556. 6954, 7352, 7750 05760 6158, 6556. 6954, 7352, 775
Frequency {MHz) Frequency (MHz)
Fite no. i 3w Chawher Data no. @ 65 Gite no. i 3m Chanker Data na. @ 66
Dis. / Ant. : 3m 2014 3115 (4530) int. pol. HORIZONTAL Dis. / Ant. @ 3m z014 3115 (4530) Ant. pol. HORIZOMTLL
Limit i FCC FART 15C PAEK Limit i FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. 1 23%C/54%
Engineesr i1 Black Engineer i1 Black
EUT : NG0O Wireless Dual Band Gigshit Access EUT : NE00 Wireless Dual Band Gigabit Leccess
Point M/N:EAPZ2D Point  M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode i B02.11n HT40 5795MHz Test Mode i B02.11n HT40 5795MHz
int. Cable AMP Emission Ant.. Cable AMP Emission
Ho. Fregq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) {dE/m) (dB) (dE} (dBuW} {(dBul/m) {dBuW/m) (dB) (MHz) {dB/m) (dB} (dB) (dBul) {dEuV/m) (dBuW/m) (dE}
1 5789.850 34.12 9.59 35.70 95.40 106. 41 74.00 -32Z.41 Peak 5789.850 34.12 9.59 35.70 88.77 96.78 54.00 -42.78 Aiverage
2 5850.000 34.14 9.66 35.70 4z .85 50.95 74.00 23.05 Peak 5850.000 34.14 9.66 35.70 3z.ao 40.30 54.00 13.70 Average
3 7250.000 36.05 10.99 35.45 4z.93 54.538 74.00 19.42 Peak 3 TZ50.000 36.05 10.99 35.45 31.01 4z .60 54.00 11.40 Average
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor -lmup Faoctor
2. The emission levels that are 20dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 67 112015 Report TTP-LINKIACS 141818 5G Band4-20150228.EMé6 (72|
! 12} Date: 2015.03.13 Data: 68 File: F:2015 Report\ T'TP-LINKIACS 1411818 5G Band4-20150228.EM6 (72)
e -03-
- Lewvel (dBuV/m) Date: 2015-03-13
120
1
1
FCC PART 15C PAEK
o st el 60
WWWMMWWW FCC PART 15C AV
e ———
S I H S S S e E N B
05760 6158, 6556. 6954, 7352, 7750 0760 6158, 6556, 6951, 7352, 7751
Frequency (MHz) Frequency (MHz)
Fite no. ¢ 3w Chawber Data no. @ &7 Site no. : 3m Chanber Data no. 68
Dis. / Ant. : 3m 2014 3115 (4580] Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limir . FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. @ 23%C/54%
Engineer + Black Engineer : Elack
EUT : N600 Wireless Dual Band Gigsbit Access EUT : N800 Wireless Dual Band Gigabit Access
Point  M/N:EAPZZ0 Point  M/N:ELPZ20
Power rating : DC 12V From Adapter Input AC 120¥/60Hz Power rating : DC 12V From idapter Input AC 120U/ 60Hz
Test Hode ¢ 802.11ln HT40 S5735MHz Test Hode : 80Z.11n HT40 5795MHz
int. Cable AWP Emission Aint. Cable ANP Emission
HNa. Fredq. Fagror Loss factor Reading Lewvel Limits Margin Rewark No. Fredg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dE/m) (dB] (B} (dBu) (dBuV/m) [dBuUV/m) (dB] (MHz) (dB/1) (dB) (dE) (dBuv) (CEuV/m) (dBuv/m) (dE)
1 5793.830 34.12 9.60 35.70 91.46 99.48 74.00 -25.48 Peak 1 5793.830 34.12 9.60 35.70 80.58 88.58 54.00 -34.58 Average
2 5850.000 34.14 9.66 35.70 44.77 52.87 74.00 21.1% Peak 2 5B850.000 i4.14 9.66 35.70 30.78 38.86 54.00 15.12 Average
3 7E50.000 36.05 10.95 35.45 43.06 54.65 74.00 19.35 Peak 3 T7250.000 36.05 10.99 35.45 30.93 4z.58 54.00 11.42 Average

Remarks: 1.

2.

Emission Lewvel= intenna Factor + Cable Loss + Reading
—kwp Factor

The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1.

z.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission levels that are ZO0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079
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6dB Bandwidth should be not less than 500kHz

6.3.Test Procedure
6dB Bandwidth:

FCC ID:TE7EAP220 page 6-1
6. 6dB&26dB Bandwidth Test

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.29, 14 | 1Year
Attenuator .

2. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 | 1 Year

3. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,14 | 1 Year
6.2.Limit

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW for signal width below 20MHz and 300KHz RBW ,1IMHz VBW for

Above 20MHz signal Bandwidth.

26dB Bandwidth:
The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW The 26dB bandwidth is defined as the total spectrum the power of

which is higher than peak power minus 26dB.

6.4.Test Results

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079
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ECC ID:TE7EAP220

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-2

U-NI1 5180-5240MHz Band:

EUT: N600 Wireless Dual Band Gigabit Access Point

M/N: EAP220

Test date: 2015-03-13

Pressure: 101.4%11.0 kpa

Humidity: 50.1+3.0%

Tested by: Black Yan

Test site: RF site

Temperature:23.410.6

C
6dB bandwidth
-6dB bandwidth
Test Mode CH (MHz) (IEE;S
ANT1 ANT2
CH36 16.54 16.44 >500
1la CH40 16.50 16.42 >500
CH48 16.45 16.37 >500
1 CH36 17.68 17.63 >500
n
HT20 CH40 17.75 17.81 >500
CH48 17.71 17.58 >500
1ln CH38 36.50 36.50 >500
HT40 CH46 36.52 36.54 >500
26dB bandwidth
-26dB bandwidth Limit
Test Mode CH (MHz) (KHz)
ANTI1 ANT2

CH36 20.85 20.88 N/A

1la CHA40 21.75 20.50 N/A
CH48 21.12 19.85 N/A

1n CH36 21.64 22.01 N/A
HT20 CHA40 21.91 22.82 N/A
CH48 21.79 21.37 N/A

11n CH38 42.89 42.44 N/A
HT40 CH46 42.81 4231 N/A

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079
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ECC ID:TE7EAP220

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-3

U-NI1 5745-5825MHz Band:

EUT: N600 Wireless Dual Band Gigabit Access Point

M/N: EAP220

Test date: 2015-03-13

Pressure: 101.4%11.0 kpa

Humidity: 50.1+3.0%

Tested by: Black Yan

Test site: RF site

Temperature:23.410.6

C

-6dB bandwidth

-6dB bandwidth
Test Mode CH (MHz) Limit
(KHz)
ANTI ANT2
CH149 16.54 16.39 >500
11a CH157 16.55 16.43 >500
CHI165 16.50 16.42 >500
T CH149 17.76 17.59 >500
n
HT20 CH157 17.79 17.64 >500
CH165 17.64 17.66 >500
1ln CHI151 36.47 36.51 > 500
HT40 CH159 36.49 36.47 >500
26dB bandwidth
-26dB bandwidth Limit
Test Mode CH (MHz) (KHz)
ANTI1 ANT2

CH149 21.85 20.21 N/A

11a CH157 20.90 20.51 N/A
CHI165 20.99 20.85 N/A

I1n CH149 22.06 21.55 N/A
HT20 CH157 21.86 22.11 N/A
CH165 21.97 22.23 N/A

1ln CHI151 42.21 41.43 N/A
HT40 CH159 42.59 40.43 N/A

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15079




U-NI1 5180-5240MHz Band:
6dB bandwidth
ANT 1

T P b (S e

Al Offye 11 a8
Refl 11,00 dBm

\center 3,18 GHz

WRes W 100 kM FVIW 00 kM

AUDIX Technology (Shenzhen) Co., Ltd.

11n HT20
5180MHz

A i1 R e P

Comtas Frugy B 0SS GH3
Trig: P S hrgiai £
hmass 3 all

Rl [ec 3 O
Ref 11,00 dBm

:i:rnlnl 2,10 Gite

Fweep 250 m mRes BW 100 RH2 FVEW 300 kHe

Deoupbed Bandwidth Total Power
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A kHz  OBEW Power
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6-4

s 5 P

Ppida Dowiie BFE
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xR0 ot |
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Bweep 1907 o

01 B Deeupled Bandwidih Tertidl Pirwent
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MAEKHE  OBW Powss
1768 MHz  wdB

Transmst Freq Ermor
3 dB Bandwidih

Comtas Fousy B 20050 GH3
Argiaid TR

Rl [ec 3 O
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B 30 W

\Cenier 5.2 GHz
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ERes BW 100 kH2 FVEW 300 kHe

Deoupbed Bandwidth Total Power
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24T kHz  OBW Power
1650 MHz  x dB

Transmi Freq Ermar
x dB Bandwidih

Al Offis 31 88

Raf 11,00 afim
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WRes W 100 kM FVIW 00 kM

#0.2 alm

s 15 P
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|
G 10 b A
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1.5 dBm Deeupled Bandwidih Tertidl Pirwent
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16,374 kHz CEW Py
17.75 MHz = dB

Transmst Freq Ermor
3 dB Bandwidih

5240MHz

A i1 R e P

Comtas Fousy B2 00000050 GH3
Trig: P S ]
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Rl [ec 3 O
Ref 11,00 dBm
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Deoupbed Bandwidth Total Power
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s 15 P
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17.635 MHz
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Transmst Freq Ermor
3 dB Bandwidih

Audix Technology (Shenzhen) Co., Ltd.
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11n HT40
5190MHz 5230MHz

e 11 R (5 e P

Cenier 3,19 Ghz [ laase Cenier 323 Ghz |
FRes BW 100 kM2 VB 300 kHE Bweep S0 hes BW 100 kM2 FVEW 300 kHz Bweep 5.8 ms

Decupled Bandwidih L o 1.0 dllm Oeeupled Bandwidih € oy 1.7 dlm
36,187 MHz 38.17T MHz

Trmnamst Fraq Ermod 21,70 kHz BO.00 % Trmnamst Fraq Ermod 38,531 kHz CBW Powad BO.00 %

3 dB Bandwidih 55| H 6,00 48 3 dB Bandwidih ® dB 6,00 48
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U-NI1 5180-5240MHz Band:
6dB bandwidth
ANT 2

T P b (S e

Al Cffye 11 a8
Raf 11,00 afim

WRes W 100 kM FVIW 00 kM Fweep 250 m

Total Power 0.0 #Bem

Occupbed Bandwidth

16.436 MHz
MIMkHr  OBW Power
1544 MHz  xdB

Transmi Freq Ermar
x dB Bandwidih

Al Offye 11 a8
Raf 11,00 om

WRes W 100 kKM FVIW 00 kM Fweep 250 m

Total Power 0.0 #Bem

Occupbed Bandwidth
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IAABIKkH:  OBW Power
1642 MHz  xdB

Transmi Freq Ermar
x dB Bandwidih

5240MHz

[ e e

Cowmes Faug 8200000000 Qi s S e
Trig: Pras S ]
* mas 5 0

Center Frag 5 240000000 Gz

Rl Dt 31 dBl
Ref 11,00 dikm

Center 5.4 GHE |

Rt DWW 100 Kbz Sweep 2530 m

FYEW 200 KMz

Oocupled Bandwidth Totsl Power 21.2 dBm

16.376 MHz
A0FEIRH:  OBW Power
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Transms Frog Erres
= dB Banidwicklh

Bpan 30 HHz|WS

AUDIX Technology (Shenzhen) Co., Ltd.

11n HT20
5180MHz

[ R T

Rl [ec 3 O
Ref 11,00 dBm

Cenier 5.8 Ghz

mRes BW 100 RH2 FVEW 300 kHe

6-6

Center Freq
UEREEE Lot

|
Gpars 0 kil P
Bweep 1907 o

Oeeupled Bandwidth Tt Porwer
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0,958 kH2 CEW Py
1763 MMz = dB

Transmst Freq Ermor
3 dB Bandwidih

Rl Dk 34 Al
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Rt BW 100 kb FYEW 200 KMz

#0.5 glm

Bpan 0 MHz|( W
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Occupled Bandwidth Totsl Power
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17.81 MHz

Transms Frog Erres
= dB Banidwicklh
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[ R T

Rl [ec 3 O
Ref 11,00 dBm
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ERes BW 100 RH2 FVEW 300 kHe

0.1 dBamy
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3 dB Bandwidih

#0.5 glm
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11n HT40
5190MHz 5230MHz

e 11 R (5 e P

Center 5.0 Gz pan 60 MHz ; Cenier 323 Ghz
ERed W 100 Ry FEW J00 kMg I =Res BW 100 kM2 FYBEW 300 ke

Oocupled Bandwidth 21.4 dBm Cecupled Bandwidth Tertad Poreent 21,8 dikm
36.220 MHz 36.217 MHz

Transmrd Frog Effof BO. 70 He DBW Powed 00,00 % Trmnmmst Freg Ermor B3 188 kHz DEW Powsr BE.00 %

% dB Bandwiah 35,50 MHE « dB 6,00 o8 ¥ dB Bandwicih 1654 MHz ¥ dB 5,00 B

5240MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15079




U-NI1 5180-5240MHz Band
26dB bandwidth
ANT 1

[ e e————

Al Offye 11 a8
Refl 11,00 dBm

\center 3,18 GHz Bpan 30 Mt
WRes BW 100 ki FVIW 300 KMz Sweep 2633 m

AUDIX Technology (Shenzhen) Co., Ltd.
age 6-8

11n HT20
5180MHz

A i1 R e P

OB
Ref 11,00 dBm

Cenler 5,10 Gz Gpan 20 M
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11n HT40

Center 510 GHe par 60 M-z (PP Center 531 OHE
ERew DWW 100 BMy W 00 kMg 1] ERew DWW 100 BMy FYRW J00 kMg
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U-NI1 5180-5240MHz Band:
26dB bandwidth
ANT 2

T P b (S e
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AUDIX Technology (Shenzhen) Co., Ltd.

11n HT20
5180MHz

[ R T

el Dt 31

Ref 11,00 dBm

Cenier 5.8 Ghz
ERes BW 100 aHr

FVEW 300 kHe

6-10

Center Freq
UEREEE Lot

|
Gpars 0 kil P
Bweep 1907 o

Occupbed Bandwidth

16.439 MHz
20,630 kHz
F0UER MHz

Transmi Freq Ermar
x dB Bandwidih

Conter Frag 5. 700000000 GHz

Al Offye 11 a8
Raf 11,00 om

WRes W 100 kKM

Total Powsr

DEW Power
x 48

FVIW 00 kM

1685 @B

Fweep 153 m

Occupbed Bandwidth

16.396 MHz
27281 KMz
F0.50 MHz

Transmi Freq Ermar
x dB Bandwidih

5240MHz

[ e e

X 08 20,00 dB

Rl Dt 31 dll
Ref 11,00 dikm

Center 5.4 GHz
Rt DWW 100 Kbz

Total Powsr

DEW Power
x 48

Comter Frag B3 uloiidd Guy

FYEW 200 KMz

T4 #Bam

B 30 MH,
Sweep 2530 m

Oocupled Bandwidth

16.294 MHz
43,474 kHz
19,85 MHz

Transms Frog Erres
= dB Banidwicklh

Totsl Power

DBW Powes
= dB

21.5 dBm

Cccupled Bandwidth

17.585 MHz
30 M
TEO1 MHz

Transmst Freq Ermor
3 dB Bandwidih

5200MHz

[ e e

Rl Dk 34 Al
Rel 11 Wl.ll]-m

Center 5.3 GHr
Rt BW 100 kb

Tolal Povwsr

CEW Py
= dB

FYEW 200 KMz

1.4 dlm

Bpan 0 MHz|( W

Sweep 2530 m

Oocupled Bandwidth

17.687 MHz
30,387 kHz
T2 83 MHz

Transms Frog Erres
= dB Banidwicklh

5240MHz

[ R T

R (et 31 O

Ref 11,00 dBm

\Cenier 504 Gt
FRes BW 100 kM

Totsl Power

FVEW 300 kHe

0.1 dBamy

Center Freq
b mniee: Legg

Gpan 30 M
Bweep 1907 o

Cccupled Bandwidth

17.521 MHz
38,384 Kz
137 MHz

Transmst Freq Ermor
3 dB Bandwidih

Tolal Povwsr

CEW Py
= dB

1.4 dlm

Audix Technology (Shenzhen) Co., Ltd. Re




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:TE7EAP220 page  6-11

11n HT40
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45-5825MHz Band
6dB bandwidth
ANT 1

]
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45-5825MHz Band
6dB bandwidth
ANT 2
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/. OUTPUT POWER TEST

7.1.Test Equipment

Item | Equipment | Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.29, 14 1Year
2. | Power meter Anritsu ML2487A 6K00002472 | April 28,14 1Year
3. |Power sensor Anritsu MA2491A 0033005 April 28,14 1Year
Attenuator . :
4. (20dB) Agilent 8491B MY39262165 | April 28,14 1 Year
5. RF Cable Hubersuhner | SUCOFLEX102 28620/2 April 28,14 1 Year
7.2.Limit

For an access point operating in the band 5.15-5.25 GHz, the maximum conducted

output power over the frequency band of operation shall not exceed 250mW (24dBm)provided
the maximum antenna gain does not exceed 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.

7.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by 26dB attenuator.

2. For IEEE 802.11a and IEEE802.11n HT20 and 802.11ac VHT20 mode, use power meter
which’s bandwidth is 20MHz and above the bandwidth of signal to measure out each test
mode’s output power.

3. For IEEE802.11n HT40, 802.11ac VHT40 and 802.11ac VHT80 mode, since the signal’s
bandwidth is nearly 40MHz which is above 20MHz bandwidth of power sensor ML2491A. So
use the test method described in KBD789033 clause E Method SA-1

1))

2)
3)
4)
5)
6)

7)

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Connect the antenna port to the spectrum analyzer and Set span of the spectrum to
encompass the entire emission bandwidth (EBW) of the signal.

Set the RBW=1MHz and VBW =3MHz

Number of points in sweep > 2 Span / RBW

Detector = RMS

Sweep time = auto couple

Allow the sweep to “free run” and set the Trace average at least 100 traces in power
averaging (i.e., RMS) mode.

Compute power by integrating the spectrum across the 26 dB EBW of the signal using the
instrument’s band power measurement function with band limits set equal to the EBW
band edges.
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7.4. Test Results
U-NII 5180-5240MHz Band:
EUT: N600 Wireless Dual Band Gigabit Access Point
M/N: EAP220
Test date: 2015-03-13 Pressure: 101.4£1.0 kpa Humidity: 50.3+£3.0%
Tested by: Black Yan Test site: RF site Temperature:23.44+0.6 C
Maximum Conducted Output Power
Test Frequency (dBm) Limit
M MH B
ode (MFz) ANTI ANT2 Total (dBm)
5180 15.53 15.40 18.48 30
11a 5200 16.04 16.31 19.19 30
5240 16.67 16.75 19.72 30
1 5180 15.54 16.02 18.80 30
n 5200 16.12 16.65 19.40 30
HT20
5240 16.56 16.68 19.63 30
lln 5190 16.92 16.52 19.73 30
HT40 5230 17.48 17.36 20.43 30
Conclusion: PASS
Note:

1. 1lause CDD Mode, for power measurement, the array Gain=0dB,
the directional gain=4dBi+0dB=4dBi <<6dBi
2. 11nuse MIMO mode, the directional gain=4dBi+10log2=7dBi>6dB1i

The Power limit=30dBm-(7dBi -6dBi)dB=29dBm
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U-NI1 5745-5825MHz Band:

EUT: N600 Wireless Dual Band Gigabit Access Point
M/N: EAP220
Test date: 2015-03-13 Pressure: 101.4+1.0 kpa Humidity: 50.3+3.0%
Tested by: Black_Yan Test site: RF site Temperature:23.4+0.6 C
Maximum Conducted Output Power
Test Frequency (dBm) Limit
Mode (Mtiz) ANTI ANT2 Total (dBm)
5745 17.84 16.56 20.26 30
11a 5785 18.08 16.68 20.45 30
5825 17.95 17.24 20.62 30
5745 16.14 15.52 18.85 30
ln 5785 16.38 15.87 19.14 30
HT20
5825 16.73 16.76 19.76 30
l1ln 5755 17.06 16.56 19.83 30
HT40 5795 17.18 16.87 20.04 30
Conclusion: PASS
Note:

1. 1lause CDD Mode, for power measurement, the array Gain=0dB,
the directional gain=4dBi+0dB=4dBi <<6dBi
2. 11nuse MIMO mode, the directional gain=4dBi+10log2=7dBi >6dB1i

The Power limit=30dBm-(7dBi -6dBi)dB=29dBm
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8. SPECTRAL DENSITY TEST

8.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval

l. Spectrum Agilent E4446A US44300459 | Apr. 28,14 | 1 Year

2. Spectrum Agilent N9030A MY51380221 | Oct. 29,14 | 1Year

Attenuator .
3. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 | 1 Year
4 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr. 28,14 | 1 Year
8.2.Limit

8.3.Test Procedure

For an access point operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band.

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in
any 500kHz band.

For the Band 5.15-5.25GHz:
The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW; Detector: RMS mode.

For the band 5.725-5.85 GHz:

The transmitter output was connected to a spectrum analyzer. Power density was measured

by spectrum analyzer with IMHz RBW and 3MHz VBW,RMS Detector.

So use the test method described in KDB789033 clause E

1) Setthe RBW=100kHz and VBW =3MHz

2) Number of points in sweep > 2 Span / RBW.(This ensures that bin-to-bin spacing is <
RBW?/2, so that narrowband signals are not lost between frequency bins.)

3) Sweep time = auto

4) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

5) Use the “peak search” function of spectrum analyzer find the max value, then add 10log
(500kHz/RBW) to the measured result.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.4.Test Results

EUT: N600 Wiless Dual Band Gigabit Access Point

M/N: EAP220
Test date: 2015-03-13 Pressure: 101.4+1.0 kpa Humidity:50.5%3.0%
Tested by: Black Yan Test site: RF site Temperature:23.5£0.6 C
U-NI1 5180-5240MHz Band:
Power density Limit
Test Mode | Frequency (MHz) (dBm/MHz) ( dBm/MHz)
ANT1 ANT2 Total
5180 3.622 2.687 6.19 10
11la 5200 3.726 2.949 6.37 10
5240 4.051 3.237 6.67 10
5180 1.403 0.775 4.11 10
11n HT20 5200 2.335 1.747 5.06 10
5240 2.553 2.306 5.44 10
5190 -0.028 -1.29 2.40 10
H1n HT40 5230 -0.582 -0.991 2.23 10
U-NI1 5745-5825MHz Band:
Power density
Test Mode | Frequency (MHz ) (dBm/MHz) ( dBl;Ii/Hli/l[tHz)
ANT1 ANT2 Total
5745 3.622 2.687 6.19 29
lla 5785 3.726 2.949 6.37 29
5825 4.051 3.237 6.67 29
5745 1.403 0.775 4.11 29
11n HT20 5785 2.335 1.747 5.06 29
5825 2.553 2.306 5.44 29
5755 -0.028 -1.29 2.40 29
Hn HT40 5795 -0.582 -0.991 2.23 29
Conclusion: PASS

Note:
1. 1lause CDD Mode, for power density measurement,
the directional gain=4dBi+10log2=7dBi>6dB1
The limit of power density should be (11-1) dBm/MHz=10dBm/MHz
2. 11nuse MIMO mode, the directional gain=4dBi+10log2=7dB1
The limit should be reduced by 1dBm/MHz
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B Ty FMES
Avghinid §T708

Bpan 1003 MHr
Swaep 180 me (1007 pix)

Center 3 T30 GHr

Ples BW 100 kHz FVEW L8 MHE

Trige Feas B
Bhmar 30 o8

BN L8 MHE

B Ty RMES
Avgiinid RS

Swaep 180 me (1007 pix)

B Typs RMES
Argiinid BO0E

EVEW L8 M Swaep 180 me (1007 pix)

Trige Feas B
Bhmar 30 o8

BN L8 MHE

B Typsc FAES
Avgiinis S008

Bpan 1003 MHr
Swaep 180 me (1007 pix)

B Typsc RMES
Avghinig BTFR8

Center 3 37500 GHr
sles BW 100 kHz

Epan 0.0 MHr

EVEW L8 M Swaep 180 me (1007 pix)
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11n HT40

5755MHz

B Ty RMES
Arghinig 4200

18 L

Cerder 3 TH 0 GHr
Ples BW 100 kHz

pan 80,00 MﬂfE

EVEW L8 M Bwaep .30 ma (1001 pitx) |

5795MHz

A e 1 R T

Cerder 3 TR GHr
Ples BW 100 kHr

B Typsc RMES
Avghinid 4VH0

1

Herul Prak

Epan 80,0 MHr

EVEW L8 M Bwaep .30 ma (1001 pitx) |
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9. MPE ESTIMATION
9.1.Limit for General Population/ Uncontrolled Exposures
Frequency Power density (mW/cm?) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Note: F= Frequency in MHz
9.2. Estimation Result
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EUT: N600 Wireless Dual Band Gigabit Access Point

M/N: EAP220
Test date: 2015-03-15 Pressure: 101.2+1.0 kpa Humidity: 50.5+3.0%
Tested by: Black Yan Test site: RF site Temperature:23.410.6 'C

U-NI1 5180-5240MHz Band

Peak

Frequency | Output Output | Antenna Antenna

Test Mode Power Gain Gain MPE
(MHz) | Power | o | (4Bi) | (Linean)

(dBm)
5180 18.48 70. 47 4 2.51 0. 0352
11a 5200 19. 19 82.99 4 2.51 0.0415
5240 19.72 93.76 4 2.51 0. 0469
" 5180 18. 80 75. 86 4 2.51 0.0379

n
HT20 5200 19. 40 87. 10 4 2.51 0. 0435
5240 19. 63 91.83 4 2.51 0. 0459
11n 5190 19.73 93.97 4 2.51 0.0470
HT40 5230 20. 43 110. 41 4 2.51 0. 0552
U-NII 5745-5825MHz Band
Peak

Frequency | Output Output | Antenna | Antenna

Test Mode Power Gain Gain MPE
(MHz) | Power | o | (@Bi) | (Linear)
(dBm)

5745 20. 26 106. 17 4 2.51 0. 0531

lla 5785 20. 45 110. 92 4 2.51 0. 0555
5825 20. 62 115. 35 4 2.51 0.0577

5745 18.85 76. 74 4 2.51 0.0384

HI”IE;O 5785 19. 14 82. 04 4 2.51 0.0410
5825 19.76 94. 62 4 2.51 0.0473

11n 5755 19. 83 96. 16 4 2.51 0. 0481
HT40 5795 20. 04 100. 93 4 2.51 0. 0505

PG
MPE= (R=20cm)
4nR?
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are dipole antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of]
the transmit antenna is 4dBi.
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11. DEVIATION TO TEST SPECIFICATIONS
[ NONE]
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